
jiu 

BROUWER 4000 
SOD HARVESTER 

PARTS LIST 

Provisional 

3E9 

Kesmac Inc. 
23324 Woodbine Avenue, Keswick Ontario Canada L4P 0N1     
Tel (905) 476-6222 Fax (905) 476-6744  
Web Site www.brouwerkesmac.com  Email info@kesmac.com 

Sept 2019 

http://www.brouwerturf.com/
mailto:info@kesmac.com




September 2010 

STATEMENT OF LIMITED WARRANTY 
________________________________________________________________________

Brouwer Kesmac warrants its full line of equipment to be free from defects in material and factory workmanship for a 
period of 12 months. This warranty begins on the date of sale or use of the equipment to the original purchaser.  This statement does 
not extend or limit engine, tractor or component warranties in which the engine, tractor or component manufacturers may carry 
extended time periods up to 24 months.  Engine, tractor or component warranty claims will be subject to the engine, tractor or 
components manufacturer’s approval. 

Replacement Parts carry a 90 day replacement warranty and are reimbursed to the dealer.  All electrical and hydraulic parts are 
limited by this policy and will only be covered upon approval by the service department after inspection of the part.  The installation 
and removal of a part will automatically place that part under the replacement parts warranty. 

This warranty is limited exclusively to equipment or accessories manufactured or supplied by Brouwer Kesmac and are 
subject to the inspection and analysis by the company to conclusively identify the nature and cause of failure. 

PRODUCT REGISTRATION FORM must be completely filled out, signed by the customer at the original date of installation, and 
returned to Brouwer Kesmac before any claims will be considered. 

Brouwer Kesmac reserves the right to incorporate improvements in material and design of its products without notice and is 
not obligated to make the same improvements to equipment previously manufactured. 

Brouwer Kesmac is not obliged under any warranty policy different from the Kesmac Brouwer Turf warranty policy as 
published above. 

BROUWER KESMAC RESPONSIBILITIES  
Brouwer Kesmac’s obligation under the terms of this warranty is limited to the repair, replacement or credit, at its option, of 
the equipment, parts or supply items that conform to its warranty. 

DEALER’S RESPONSIBILITIES
1. Only factory-trained service or approved personnel will be permitted to perform warranty service on Brouwer Kesmac
equipment. 

2.  All major warranty claims exceeding $650.00 (in total including parts and labour) must be authorized by Brouwer Kesmac
before work is performed. 

3.  All replacement parts used in warranty situations must be furnished by Brouwer Kesmac or approved by Brouwer Kesmac
personnel. The use of non-recommended oil could nullify warranty. 

OWNERS RESPONSIBILITIES
The owner is obligated to operate and maintain the equipment in accordance with the recommendations published by Brouwer 
Kesmac in the owners/operators manual for the unit.  The owner is responsible for the costs associated with such maintenance 
and operating adjustments that may be required on a regularly scheduled basis.  Where applicable the owner is responsible for 
transportation to and from the dealership or service calls made by the dealer. 

CONDITIONS THAT VOID WARRANTY
This warranty shall not apply to equipment which: 

• 1. Has had repairs or modifications not authorized by Brouwer Kesmac
• 2. Has been subject to abuse, improper maintenance, or improper application. 
• 3. Has been modified from original equipment specifications.

WARRANTY EXCEPTIONS
This warranty does not apply to the following items: 

• 1. Wear items including blades, cutting edges, cutting arms, spark plugs, belts, filters, bearings, sprockets, chains, tires, 
light bulbs, lubricants and fluids etc.  Cost of normal maintenance including replacement of service items. 

• 2. Damages to engine/drive systems caused by lack of/or improper lubricants and/or fluids. 
• 3. Damages arising from accident, misuse or neglect. 
• 4. Damages to engine/drive systems caused by improper operation and/or maintenance. 
• 5. Brouwer Kesmac will not be liable for any incidental or consequential damage or injuries, including but not limited to

loss of profits, loss of crops, rental of substitute equipment, or other commercial loss or for damage to the equipment in which
the Company Product is installed. 

FREIGHT CARRIER DAMAGE
Claims for equipment damaged in transit should be referred to the freight carrier.  Visible damage should be reported immediately and 
concealed damage as soon as possible, in accordance with freight carrier regulations. 

KESMAC INC.
DBA BROUWER KESMAC 
23324 Woodbine Ave.
Keswick, ON L4P 0N1
Phone: (905) 476-6222
Fax: (905) 476-6744
Website: www.brouwerkesmac.com 





BROUWER 
4000 SOD HARVESTER 

 
PARTS LIST INDEX 

 
SECTION 1 – Conveyors 

 
Main Conveyor Assembly         1-01 
Roll-up Assembly          1-07 
Pre-Starter Roller Assembly        1-09 
Double Starter Tray Assembly        1-11 
Conveyor Drive Shaft & Tensioner Arm Assemblies      1-13 
Roll Flap Control Assembly           1-15 
Index Conveyor Assembly         1-17 
Conveyor Belt Assembly – 16 & 24 in.       1-19 
14.5” LG Mesh Starter Tray (either 16” or 24”)      1-21 
Index Conveyor Complete Assembly       1-23 
10” LG Mesh Starter Tray (either 16” or 24”)       1-25 
 
SECTION 2 – Cutting Head 
 

Cutter Head Linkage         2-01 
Cutter Head Assembly         2-03 
Ground Roller Assembly         2-05 
Spindle and Hub Assembly        2-07 
Depth Adjuster Assembly        2-09 
Connecting Rod Assembly        2-11 
Cut-Off Frame Assembly        2-13 
Front Roller Assembly         2-15 
Blade Rebound Wheel Assembly        2-17 
Cut Off Frame Assembly - CURRENT from Serial #67 & 70 up    2-19 

 
SECTION 3 – Hydraulic System 
 

Hydraulic System – Components         3-01 
Hydraulic System – Main Frame. Hose Assemblies        3-05 
Hydraulic System – Main Frame. Fittings         3-07 
Hydraulic System – Main Conveyer. Hose Assemblies       3-11 
Hydraulic System – Main Conveyer. Fittings      3-13 
Hydraulic System – Drive System. Hose Assemblies     3-15 
Hydraulic System – Drive System.  Fittings       3-17 
Hydraulic System – Robotic Arm.  Hose Assemblies      3-19 
Hydraulic System – Robotic Arm.  Fittings       3-21 
Hydraulic Tank Assembly        3-23 
Hydraulic Valve Banks         3-25 
Filters           3-27 
  

                                                                                                                                                             
SECTION 4 – Auto-Steer 

 
Auto-Steer Assembly         4-01 
 

 
 
 
 

 
 
 

 
 

                                                                                                                                                    Continued 



 
 
SECTION 5 – Electrical 
 

Wiring Diagram          5-01 
Under Cab Electrical Panel Assembly – CURRENT from Serial No. 37    5-03 
Under Cab Electrical Box Assembly – CURRENT from Serial No. 37    5-05 
Main Electrical Box & Mutiports 7-10 & 16       5-07 
Main Electrical Box & Mutiports 4 & 13-15       5-09 
Main Electrical Box & Mutiports 5, 6 & 11       5-11 
4000 Electrical Diagram         5-13 
Joystick Console Assembly        5-15 
Main Electrical Control Box Assembly       5-17 
Sensor Identification         5-19 

 
SECTION 6 –Robotic Arm & Pallet Dispenser 

 
Robotic Arm Assembly           6-01 
Robotic Arm Base Assembly          6-03 
Gripper Head Assembly           6-05 
Gripper Pivot Assembly           6-07 
Gripper Tong Assembly           6-09 
Pallet Dispenser Sub Assembly        6-11 
Mast Assembly          6-13 
Piling Wall Assembly         6-15 
Euro Gripper Head Assembly         6-17 
Euro Gripper #1 & 2 Carrier Assembly        6-19 
Euro Gripper #4 & 5 Carrier Assembly       6-21 
Euro Gripper - Belt Drive Sensor Mount & Belt Drive Idler/ Rotate Assembly    6-23 
Euro Gripper - Upper & Lower Rotator Assembly       6-25 
Euro Gripper Block Assembly         6-27 
Pallet Injector Assembly         6-29 
Pallet Injector Sub Assemblies        6-31 
Pallet Dispenser Sub Assembly        6-33 
Drive Belt Assemblies          6-35 
Euro Gripper Arm Assembly         6-37 
 

SECTION 7 – Harvester Frame & Cab 
 
Frame Assembly           7-01 
Roll Bar Assembly         7-03 
Front Hood Assembly         7-05 
Rear Hood Assembly         7-07 
Front Pedestal Assembly        7-09 
Tires           7-05 
Tier IV Engine Related Components       7-13 
Tier IV Frame Assembly         7-15 
Tier IV Front & Rear Hood Assembly       7-17 
Cat 4.4 Tier IV Engine Sub-Assembly       7-19 
Tier IV Roll Bar, Cooler & Filter Assembly       7-21 
 

SECTION 8 – Decals 
 

Safety Decals          8-01 
 
 

 



SECTION 1 – CONVEYORS 
 
 

Main Conveyor Assembly         1-01 
Roll-up Assembly          1-07 
Pre-Starter Roller Assembly        1-09 
Double Starter Tray Assembly        1-11 
Conveyor Drive Shaft & Tensioner Are Assemblies     1-13 
Roll Flap Control Assembly           1-15 
Index Conveyor Assembly         1-17 
Conveyor Belt Assembly – 16 & 24 in.       1-19 
14.5” LG Mesh Starter Tray (either 16” or 24”)      1-21 
Index Conveyor Complete Assembly       1-23 
10” LG Mesh Starter Tray (either 16” or 24”)      1-25 



1-01

821

8

11
75
48
19

85
48
19

12

721

66
97
5862

101

221

431

331

24
64

031 001
463947

36
39
18201

321421

021

921

47 39

131
56 801 47

1

91

2 03 2
949807

621

6

32

5
731

4

55
48
87

85
48
78

21

7928

42

83

34

144

145
146



1-02

Brouwer 4000 Sod Harvester
Conveyor Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 57310 T10 NEMDLEWMRARELDIEVIRDPULLOR
2 811070- T44 UNDAEHKLUB4#GNITTIF
3 106070-4- N44 OINUDAEHKLUB4/1GNITTIF
4 7401 314 18.6xERIW5670.0GNIRPSNOISNETXE
5 526921 .14 FNIERYARTPULLOR

6 055431 224 X2SGULPAC
7 811070- T88 UNDAEHKLUB8#-GNITTIF
8 021070-01-8 2 ERALF°73EAS-GNIR-ODAERHTTHGIARTS-GNITTIF
9 106070-8- C88 IJTHGIARTSDAEHKLUB8#-GNITTIF
01 971101 T4A LOBEGAKNILDAEH
11 922005 Y1A LBMESSAMM81EGNARGNOLROSNESYTIMIXORP
21 992005 Y1A LBMESSAXOBPOTS-E
31 813001 E1B TALPRECAPSALHO
41 757001 R2B EDILSROYEVNOCNIAM
51 108001 R4B ETUOPMALCESOHROYEVNOC
61 208001 E2B RTNECPMALCESOHROYEVNOC
71 119001 N1B IPTOVIPRELLORTNORF
81 419001 R1B ELLORGNITOVIPPACNIP
91 719001 T1B EKCARBTNARTSNOCIKS
02 129001 R1B ABNOISNETIKS
12 679001 T1B EKCARBYTIMIXORPMACFFOTUC
22 999001 .1B NI42ETALPEDIUGDAEH

32 241101 D1B LEIHSEDISROYEVNOC
42 342101 R1B ABRAEWMRAIKS
52 325101 T2B URTSECARBEMARFROYEVNOC
62 740003 T1B NEMDLEWMAC
72 980003 H1B L.NI42EDIUGDOS

82 090003 H1B R.NI42EDIUGDOS

92 290003 T1B NEMDLEWTEKCARBGNITNUOMROSNESESUFFID
03 401003 T1B NEMDLEWDAEHGNITOVIP.NI42

13 421003 .1B NI42DRAUGFFOTUCDNAMAC

23 461003 D1B RAUGEOT
33 371003 .1B NI42MRAIKS

43 082003 . - CURRENT1B AID52.1.NI42TFAHSRELDI

53 180005 . (SEE SEC. 2)1B NI42YLBMESSAEGAKNILDNADAEH

63 690005 Y (SEE SEC. 4)1B LBMESSAEGAKNILREETS-OTUA
73 301005 T1B IKESOHROYEVNOC0004
83 321005 . (SEE SEC. 2)1B NI42YLBMESSARELLORTNORF

93 721005 . (SEE SEC. 2)1B NI42YLBMESSALEEHWDNUOBEREDALB

04 281005B 1 EEGNUBMRAIKS
14 322005 .1B NI42YLBMESSATLEBROYEVNOCNIAM

24 732005 Y (SEE PG. 1-13)1B LBMESSAETELPMOC.NI42TFAHSEVIRDROYEVNOC

34 342005 E (SEE SEC. 2)1B LBATSUJDA.NI42YLBMESSAFFOTUC

1B100997 HEAD GUIDE PLATE 16 IN.

1B300119 SOD GUIDE WELDMENT 16 IN. LH 

1B300120 SOD GUIDE WELDMENT 16 IN.

1B300103 CONVEYOR WELDMENT 16 IN.

1B300123 CAM AND CUT OFF GUARD 16 IN.

1B300172 SKI ARM 16 IN.

1B300279 IDLER SHAFT 16 IN. 1.25 DIA. - CURRENT

1B500080 HEAD AND LINKAGE ASSEMBLY 16 IN. (SEE SEC. 2)

1B500122 FRONT ROLLER ASSEMBLY 16 IN. (SEE SEC. 2)

1B500126 BLADE REBOUND WHEEL ASSEMBLY 16 IN. (SEE SEC. 2)

1B500222 MAIN CONVEYOR BELT ASSEMBLY 16 IN.

1B500236 CONVEYOR DRIVE SHAFT 16 IN. COMPLETE ASSEMBLY (SEE PG. 1-13)

1B500242 CUT OFF FRAME ASSEMBLY 16 IN. ADJUSTABLE (SEE SEC. 2)

1R300034 ROLLUP TRAY REINF. 16/18 IN.

1H301033 CROWN ROLLER 24 IN. (OPTIONAL)
1H301214 IDLER SHAFT 24 IN. - NON CURRENT

1H301009 CROWN ROLLER 16 IN. (OPTIONAL)
1H301213 IDLER SHAFT 16 IN. - NON CURRENT



1-03

31

1111517

531

25 09 17

03

72

27 78

44
35 09 17

04

71
81
57

13

74
09
17

34

82

411

601

53 7 9
2 3

131

74
120 94

831

NON
CURRENT 

14

139

70 140

NON CURRENT 

141
142

142



1-04

Brouwer 4000 Sod Harvester
Conveyor Assembly

17 005012F 8 C2 OLYNCNU61/5-TUN
27 806012F 9 81 rGCOLYNCNU8/3-TUN
37 007012F 0 C2 NU61/7-TUNKCOLXEH
47 808012F 6 81 rGCOLYNCNU2/1-TUN
57 058012 C1F OLYNFNU02-2/1-TUN
67 212112 04F 1-4/3-TUNKCOLREVOTSDEGNALF
77 006112 C2F NU00.1TUNCOLYN
87 806032 84F rGCNU8/3-TUN
97 008032 D2F ETALPCNIZ-CNU2/1-TUNXEH
08 000132 C4F NU11-8/5TUNXEH
18 008072 T4F UNMAJCOLYNFNU02-2/1
28 001082 L2F TS.TSKCOLNOLYNCNU23-8TUN
38 005013 62F 1/5-REHSAWKCOL
48 806013F 2 81 rGKCOL8/3-REHSAW
58 008013 22F /1-REHSAWKCOL
68 800113 84F rGKCOL8/5-REHSAW
78 806023F 7 81 rG8/3-REHSAW
88 002123 44F /3-REHSAWTALF
98 004033 R6F EHSAWTALFEAS4/1
09 005033F 7 R4 EHSAWEAS61/5
19 006033F 0 81 /3EASREHSAWTALF
29 007033F 8 R2 EHSAWTALFEAS61/7
39 808033F 3 81 RGEAS2/1-REHSAW
49 800133 84F rGEAS8/5-REHSAW
59 802133 82F RGEAS4/3-REHSAW

.ONMETI .ONTRAP .YT NQ OITPIRCSED
44 334005 Y1B LBMESSAREDNILYCCILUARDYHTFIL-IKS
54 664005 Y1B LBMESSAREDNIYCTFILDAEH
64 2092 51D 78.2.D.OEVAEHSRELDITLEB
74 015020 T4F LOBEGARRACGL1X81-61/5
84 418020F 2 GL2/1.1xCNU2/1TLOBEGAIRRAC
94 014040 83F rG00.1xCNU02-4/1-TLOBXEH
05 605040 84F rG4/3xCNU61/5-TLOB
15 015040 84F .RG.GL0.1xCNU81-61/5-TLOBXEH
25 215040F 1 81 rG4/11xCNU81-61/5-TLOB
35 415040 84F rG2/11xCNU81-61/5-TLOB
45 235040 84F RG.GL52.3xCNU61/5-TLOBXEH
55 016040 83F rG0.1xCNU8/3-TLOB
65 216040 84F rG4/11xCNU8/3-TLOB
75 416040 85F RG05.1xCNU61-8/3-TLOBDHXEH
85 616040F 3 8rG4/31xCNU8/3-TLOB
95 417040F 2 81 rG2/11xCNU61/7-TLOB
06 617040 88F rG4/31xCNU61/7-TLOB
16 618040 88F rG4/31XCNU2/1-TLOB
26 028040 82F rG0.2xCNU2/1-TLOB
36 038040 82F RG.GL00.3xCNU-2/1DAEHXEH-TLOB
46 238040 82F RG.GL52.3xCNU2/1DAEHXEH-TLOB
56 048040 81F RG0.4xCNU31-2/1-TLOBDHXEH
66 448040 82F RG2/1-4xCNU31-2/1-TLOBDHXEH
76 020140 84F rG00.2xCNU8/5DAEHXEH-TLOB
86 056140 81F RG00.5xCNU8-00.1-TLOBXEH
96 456140 81F RG05.5xCNU8-00.1-TLOBXEH
07 804012F 4 83 RGTUNCOLYNCNU02-4/1



1-05

16 47

07

39 47 84

76684908

601 43
211

911

811

06 29 37

89 07

83

01678869711

63

311

33

91

18

752719

44

52

952937
22

263947

61 45
09
45

05
38

92

658748

101
121

901

631

59 99

131

231
811

021

211 95 37 29
831

011

611

41
701

24

511

9
7

521
54

96
77

86 77

93

25 09 17

301

401

501 43

OPTIONAL

147

147

148

149

150

151

30

15

152

Items 103, 104, 105 & 125 
available as Diffuse Sensor
W16 Service Kit : B500469

NOTE



1-06

Brouwer 4000 Sod Harvester
Conveyor Assembly

69 006133F 4 EAS00.1-REHSAWTALF
79 011075 L2F TSTS.GL00.1X23-8LIHPDHNAP
89 604016F 4 .S.S.SPILLIHP.DHTALF4/3XCNU4/1wercS
99 470038 "2F 4/3LANRETXEGNIRGNINIATER

001 426019 .1F GL05.2X61/3NIPRETTOC
101 014429 G2F L00.1X52.0X52.0YEK
201 024429 01F .2x4/1x4/1-YEK
301 5304081 .2G GLMM53x7.0-4MTEKCOSXEH-TLOB
401 004072 72G .0-4MMAJCOLYN-TUNXEH
501 004033 A4G EPYT4M-REHSAW
601 420101 R2H OYEVNOCEGDEWRETSUJDA
701 590101 . 24 IN.2H NI5.03REDILSRENNI

801 642101 R1H ECAPSEDIUGDOS
901 484101 D2H APREPMUBPU-LLOR
011 130103H 2 TOVIPRELLORDEEF
111 960103 K2H OOHGNIRPSPULLOR
211 711103 .3H NI42TFAHSRELDIRELLOR

311 543013 A1H /WEOHSDNASREETS-OTUA
411 602005 Y (SEE PG. 1-11)1H LBMESSA.NI42YARTRETRATSELBUOD

511 902005 H (SEE PG. 1-13)1H RMRARENOISNET
611 012005 H (SEE PG. 1-13)1H LMRARENOISNET
711 61021B .8K AID00.1REHSAWEDILGI
811 21023B .6K AID57.0GNIRAEBEGNALF
911 61023B .2K AID00.1GNIRAEBEGNALF
021 20010C D - CURRENT5K AOLGNIKROWENNOT2/1-ELKCAHS61/3

121 01814D E1K ROB00.1-HTOOT81-NIAHC05#TEKCORPS
221 01327DK 1 EROB00.1HTOOT32NIAHC04#TEKCORPS
321 30008D 01K .1X1PEPYTGNIHSUBKCOLTILPS
421 83008D "1K 61-HTOOT83-TEKCORPSPU-LLOR
521 98301E 61K 1WROSNESESUFFID
621 32009E T1K IKDELTHGILECNARAELC
721 06003H 01K 12ALHO
821 16003H R1K OTOMFFOTUC
921 00411M G6K NITTIFESAERGTHGIARTS
031 53099M H1K CTALDOOHREBBUR
131 20002S 0 - CURRENT2K .83NOISNETGNIRPS

231 00.61-2048 )2Q SKNIL61(.NI61-NIAHCDETALP61/3
331 57.84-0348 )1Q SKNIL79(.NI57.84-04#NIAHCRELLOR
431 615001 E - NON CURRENT UP TO S/N 1021R TALPTNUOCHTOOTROYEVNOC
531 841003 .1R NI42RABTROPPUSPULLOR

631 051005 . (SEE PG. 1-07)1R NI42YLBMESSAPU-LLORXAMOBOR

731 424005 S1R LACED/WTEKCORPSEGRALDRAUGNIAHCPU-LLOR
831 624005 . (SEE PG. 1-09)1R NI42YLBMESSARELLORRETRATS-ERP

.ONMETI .ONTRAP .YT NQ OITPIRCSED

1R300063 TENSIONER SHAFT WELDMENT 16 IN.

1H500076 DOUBLE STARTER TRAY 16/18 IN. ASSEMBLY (SEE PG. 1-11)

1R300147 ROLL UP SUPPORT BAR 16 IN.

1R300149 ROBOMAX ROLL-UP ASSEMBLY 16 IN. (SEE PG. 1-07)

1R500425 PRE-STARTER ROLLER ASSEMBLY 16 IN. (SEE PG. 1-09)

1S2003 SPRING - NON CURRENT

1R100924 SOD GUIDE - 24 IN. L.H. - NON CURRENT139
1R100925 SOD GUIDE - 24 IN. R.H. - NON CURRENT
1R500425 SOD GUIDE - 23 IN. L.H. - NON CURRENT
1R500425 SOD GUIDE - 23 IN. R.H. - NON CURRENT
1R500425 SOD GUIDE - 16 IN. L.H. - NON CURRENT
1R500425 SOD GUIDE - 16 IN. R.H. - NON CURRENT
4F040406 BOLT 1 1/4 UNC x 3/4 GR. 8 - NON CURRENT140

2016640 IDLER SPRING MOUNT - NON CURRENT

2F041014 BOLT 5/8 UNC x 1 1/2 GR. 8 - NON CURRENT141

2F910504 COTTER PIN 5/32 x 1 1/2 - NON CURRENT

2H101096 RETURN SLIDER - 16 IN.

4Q8404 QUICK LINK - 3/16 - NON CURRENT142
8H301041 T-BOLT (NOT SHOWN) (USED ON 16 IN. RETURN SLIDER)143
2A101493 WASHER 18 mm PROXIMITY SENSOR144
1KE10174 INDUCTIVE PROXIMITY SWITCH LONG RANGE145
2KS60013 NEOPRENE WASHER 3/4 x 1.50146
28-6-070220 FITTING 1/2 STRAIGHT O-RING 90º ELBOW147
1B500136 4000 CONVEYOR LIFT CYLINDER148
1F041660 BOLT 1.00 - UNC x 7.00 Gr 8149
1F041660 BOLT 1.00 - UNC x 6.00 Gr 8150
2F211600 NYLOC NUT 1.00 UNC151
1B500244 CONVEYOR TRACKING RETROFIT ASSEMBLY (SEE PG. 1-15)152



1-07

7

9

23

8

63

83

53
5

4

21

31

33

601
91
82
22

81
12
72

53
61
32
52

1

41

2 11

3

2

51
02
62

7392

21303
71
42
72

43

92

39

40

41

42

43

44

45

46

47

49
50

48

52

53 54
5556

57

39

40

41
44

45
47

48

51

Non-Current
58



1-08

Brouwer 4000 Sod Harvester
Roll-up Assembly

2R100259 IDLER SHAFT MINTEX ROLLUP 16/18 IN.

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 00951 R20 OYEVNOCFORAELCPEEK-LACED
2 02761 .20 NI42XETNIMTFAHSRELDIPULLOR

3 456921 .14 NI42EVIRDLACITREV-TFAHS

4 808431 .14 NI81XETNIM-TLEBLACITREV

5 908431 .14 NI81XETNIM-TLEBPU-LLOR

6 61032BF-5 125 TJCVEROB"1EGNALFTLOB-2GNIRAEB
7 022070-01- W28 OBLEº09GNIR-ODRHTTHGIARTS2/1GNITTIF
8 021070-8- T18 HGIERTSBRO8#OTCIJ8#
9 181070-8-8 1 GNIR'OEASOTLEVIWSELAMEFTHGIARTSEAS-GNITTIF

NIWTRLF)CIJ(°73EAS-SSOB
01 1210 E6B GNALFTLOB2EROB.NI00.1GNIRAEB
11 562003 .1B NI42DOREMARFPULLOR

21 332005 Y2B LBMESSAPARTSPU-LLORTNORF
31 882005 Y2B LBMESSAPARTSPU-LLORRAER

41 450-100 D1D RAZAHGNIHSURCGNINRAW-LACED
51 015020 T4F LOBEGARRACGL1X81-61/5
61 404040F 3 8RG.GL05.0xCNU4/1DHXEH-TLOB
71 016040 84F rG0.1xCNU8/3-TLOB
81 416040F 2 81 RG05.1xCNU61-8/3-TLOBDHXEH
91 417040 84F rG2/11xCNU61/7-TLOB
02 005012 C4F OLYNCNU61/5-TUN
12 006012F 2 C1 NU61-8/3-TUNKCOLXEH
22 007012 C4F NU61/7-TUNKCOLXEH
32 004013 K3F COL4/1-REHSAW
42 006013 84F /3-REHSAWKCOL
52 004033 R3F EHSAWTALFEAS4/1
62 005033 R4F EHSAWEAS61/5
72 006033F 6 81 /3EASREHSAWTALF
82 007033 R4F EHSAWTALFEAS61/7
92 014429F 4 G1 L00.1X52.0X52.0YEK
03 01417D Y1K AWYEKW/CEROB00.1HTOOT41NIAHC04#TEKCORPS
13 01617DK 1 EROB0.1HTOOT61NIAHC04#TEKCORPS
23 69102H R1K OTOMTCEJELLOR-EVLAVKCEHC
33 70003H R1K OTOMROYEVNOC
43 05.12-0348 )1Q SKNIL34(.NI05.12-04#NIAHCRELLOR
53 754001 .1R NI42TFAHSEVIRDPULLOR

63 451003 .1R NI42TNEMDLEWYARTPULLOR

73 860005R 2 Y1 LBMESSATEKCORPSPU-LLOR
83 724005 L1R ACED/WPULLOR-DRAUG

1R100260 VERTICAL DRIVE SHAFT 16/18 IN.

1R100743 VERTICAL ROLL UP MAT 16 IN.

1R100589 ROLL UP MAT 16 IN.

1B300264 ROLL UP FRAME ROD 16 IN.

1R100314 ROLL UP DRIVE SHAFT 16 IN.

1R300153 ROLL UP TRAY WELDMENT 16/18 IN.

6B101477 STRAP MOUNT DOUBLE CLEVIS39
6F040512 BOLT - 5/16 -18 UNC x 1 1/4 Gr 840
6F040620 BOLT - HEX HD 3/8-16 UNC x 2.00 LG. GR 841
2F040622 BOLT - 3/8 UNC x 2 1/4 Gr 842

2F050614 MACHINERY EYE BOLT 3/843
6F210500 NUT-5/16 UNC NYLOC44
10F210600 HEX LOCK NUT - 3/8 -16 UNC45
2F330600 FLAT WASHER SAE 3/846
4H101032 STARTER HANGER STRAP47
8H101260 SLEEVE 1 IN. STRAP48
2H101281 CHAIN 3/16 - 5 LINKS49

2KC01035 FIREMAN SNAP 5/16 (8 mm)50
2505276 HEIGHT CHAIN51

60F040416 BOLT - HEX HEAD 1/4 UNC x 1 3/4 GR 852
24F140402 SET SCREW - 1/4 -20 UNC SOC HD CUP POINT53
60F210408 1/4-20 UNC NYLOC NUT GR 854
12R100621 ROLL-UP SPROCKET MINTEX55
12R100622 ROLL-UP SPROCKET PLATE56
12R100623 ROLL-UP SPROCKET HUB57

2B500234 REAR ROLL-UP STRAP ASSEMBLY - NON CURRENT

2F040512 BOLT - 5/16 -18 UNC x 1 1/4 Gr 8 - NON CURRENT

2H101280 CHAIN 3/16 - 3 LINKS - NON CURRENT

2B101478 STRAP MOUNT SINGLE CLEVIS - NON CURRENT58

*NOTE: For customers with a narrow spacing between the lugs at the rear of the frame less 
              than 5/8 in. use Non Current Rear Roll-up Strap Assembly - B500234   



1-09

71
02

12 81
301

6 9 41

7 21 11

61 51
22

4 8
32

5318

42

92

1

82

72

52

62

91

2

30
31

32

33

34



1-10

Brouwer 4000 Sod Harvester
Pre-Starter Roller Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 73410 .10 NI42RELLOR.NI4

2 2000 W2B ERCSTESØ8/5GNIRAEBEGNALF
3 416020 .4F GL05.1x61-8/3TLOBEGAIRRAC
4 214040 83F RG4/1-1xCNU02-4/1-TLOBXEH
5 414040 81F rG2/11xCNU4/1-TLOB
6 015040 81F .RG.GL0.1xCNU81-61/5-TLOBXEH
7 216040 84F rG4/11xCNU8/3-TLOB
8 804012 84F RGTUNCOLYNCNU02-4/1
9 805012 81F rGCOLYNCNU61/5-TUN
01 806012 84F rGCOLYNCNU8/3-TUN
11 806032 84F rGCNU8/3-TUN
21 806013 84F rGKCOL8/3-REHSAW
31 804033 81F rGEAS4/1-REHSAW
41 005033 R2F EHSAWEAS61/5
51 800133F 2 8rGEAS8/5-REHSAW
61 415019 02F 5.1x23/5-NIPRETTOC
71 603329 . - CURRENT1F GL57.0x61/3x61/3YEK

81 113329 .1F GL521.1x61/3x61/3YEK
91 21023B .2K AID57.0GNIRAEBEGNALF
02 50617DK 1 YAWYEKHTIWEROB526.0HTOOT61NIAHC04#TEKCORPS
12 60917D E1K ROB4/3-HTOOT91NIAHC04#TEKCORPS
22 00411M G2K NITTIFESAERGTHGIARTS
32 20006S L2K AO05.3gL05.2xCNU-8/3ELDNIPSREPMUB
42 05.43-0348 )1Q SKNIL96(.NI05.43-04#NIAHCRELLOR
52 640003 H1R LMRARELLOR.NI4
62 740003 H1R RMRARELLOR.NI4
72 591003 A2R /WETALPNIPTOVIPRELLOR
82 414005 Y1R LBMESSAEVIRDRELLOR"42TFAHSRELDI

92 324005 S1R LACED/WDRAUGEVIRDRELLOR.NI4

1014204 4 IN. ROLLER 16/18 IN.

1A03254 IDLER SHAFT 16" ROLLER DRIVE ASSEMBLY

1002611 IDLER SHAFT 24 IN. ROLLER DRIVE30
1014128 ROLLER DRIVE SHAFT WELDMENT 16/18 IN.
2A100761 BED SPROCKET PLATE31
18F040410 HEX BOLT - 1/4 -20 UNC x 1.00 Gr 832
18F210400 1/4-20 UNC NYLOC NUT33
2KD20001 CONVEYOR SPROCKET34

1F900310 WOODRUFF KEY #608 - NON CURRENT



1-11

32

31

51

12

5 7

52
11
6
7 61

91
02

4
21
9

8

21

72

41

22
3116

81

1
01
62

71

8

21
91

6

2

51

41

32

4
42

22

62

61
21 31

02
32

7

5

12

4214291 7252

51

71



1-12

Brouwer 4000 Sod Harvester
Double Starter Tray Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 404040 88F RG.GL05.0xCNU4/1DHXEH-TLOB
2 026040F 5 .GL00.2xCNU61-8/3DHXEH-TLOB

8RG
3 426040 .1F GL2/1-2xCNU61-8/3TLOBXEH
4 428040 82F rG2/12XCNU2/1-TLOB
5 606011 T4F NIOPPUCDHQSWERCSTES
6 006012 C8F NU61-8/3-TUNKCOLXEH
7 006032 66F 1-8/3-TUN
8 008032 D6F ETALPCNIZ-CNU2/1-TUNXEH
9 008072 T2F UNMAJCOLYNFNU02-2/1
01 004013 K8F COL4/1-REHSAW
11 006033 85F /3EASREHSAWTALF
21 008033F 4 R1 EHSAWTALFEAS2/1
31 512049 .2F GL526.1x23/3-RETTOCNIPRIAH
41 213049F 0 52 2.1x61/3NIPGNIRPS
51 230101 P3H ARTSREGNAHRETRATS
61 491101 .1H NI42TFAHSETAGRETRATS

71 062101 P6H ARTS.NI1EVEELS
81 606101 .1H NI42TFAHSETAG

91 250103 .2H NI42ETAGRETRATS

02 180103H 1 RETRATSTNEMDLEWH/LKNILYART
YART

12 280103H 1 RETRATSTNEMDLEWH/RKNILYART
YART

22 881103 R1H ETRATSELBUOD
32 00411M G8K NITTIFESAERGTHGIARTS
42 50002S 51K 78.6,NOISNETGNIRPS
52 60002S 51K 73.5,NOISNETGNIRPS
62 30006S R8K EPMUB
72 663003R 3 RETSUJDAREDNEPSUSROYEVNOC

YARTHSEM

1H101070 STARTER GATE SHAFT

1H101285 GATE SHAFT 16/18 IN.

2H301019 STARTER GATE 16/18 IN.



1-13

5 21113

6

41 2

1 31

4 8
7 9 01

15

15

16

17

18

19

20

2122

Tensioner Arm Assembly

902005H

012005H

22

23

24
25

Conveyor Drive Shaft Assembly - 1.50 Shaft

NON CURRENT 

7

7

9

10

812

8

21

23

23

22

22

18

18

16

16

20

2017

19
15

15

19

9

10

1 2



1-14

Brouwer 4000 Sod Harvester
Conveyor Drive Shaft Assembly

.ONMET .I ONTRAP .YT NQ OITPIRCSED
1 954101 G - CURRENT FROM SN. 372B NISUOHGNIRAEBROYEVNOCDEGNALF

2 064101 G - CURRENT FROM SN. 372B NISUOHKCOLBWOLLIPROYEVNOC

3 164101 R2B ECAPSRALLOCKCOL
4 025101 E2B TALPREVOCGNIRAEBROYEVNOC
5 826101 L2B ANRETNIRECAPSRALLOCKCOL
6 091005 .1B NI42YLBMESSATFAHSROYEVNOCNIAM

7 620140 T4F LOBXEH4/3-2XCNU-8/5
8 302021F 8 . - CURRENT FROM SN. 37GL8/3xCNU42-01-TEKCOSXEHDAEHTALF

9 000113 84F /5-REHSAWKCOL
01 000133 .4F NI8/5EASREHSAWTALF
11 080518 m2G m08-LANRETNI-GNIRGNINIATER
21 53361B m4K m04GNIRAEBRELLORLACIREHPS
31 66001M S4K ECEIP2.D.Imm04-RALLOCKCOL
41 00411M G4K NITTIFESAERGTHGIARTS

1B500189 MAIN CONVEYOR SHAFT ASSEMBLY 16 IN.

2B101264 SPROCKET FLANGE 2.25 SHAFT - CURRENT FROM SN. 3715

2B101265 CONVEYOR SPROCKET CLAMP PLATE 2.25 SHAFT - CURRENT FROM SN. 3716

1B101463 CONVEYOR DRIVE SHAFT 24 IN. - CURRENT FROM SN. 3717
1B101462 CONVEYOR DRIVE SHAFT 16 IN. - CURRENT FROM SN. 37

18F040410 HEX BOLT - 1/4 -20 UNC x 1.00 Gr 8.18
4F140503 SET SCREW - 5/16 -18 UNC x 3/8 CUP PT19
18F210400 1/4-20 UNC NYLOC NUT20
2F924412 KEY - 1/4 x 1/4 x 1_1/421
2KD20001 CONVEYOR SPROCKET22

.ONMET .I ONTRA .P YT NQ OITPIRCSED
600103 M1H RARENOISNET
21211B .2K D.I57.0-GNIHSUBDEGNALF

.ONMET .I ONTRA .P YT NQ OITPIRCSED
500103 M1H RARENOISNET
21211B .2K D.I57.0-GNIHSUBDEGNALF

Tensioner Arm Assembly LH - H500209

Tensioner Arm Assembly RH - H500210 

22
23

24
25

2R100445 CONVEYOR SPROCKET CLAMP PLATE - N/C UP TO SN. 36

2B100824 SPROCKET FLANGE 1.50 SHAFT - N/C UP TO SN. 36

8F270808 JAM NUT 1/2-13 GR. 2 - NYLOC - N/C UP TO SN. 36

2KB31024 FLANGED BEARING 1.50 DIA. - N/C UP TO SN. 36

1B100894 1.50 IN. CONVEYOR DRIVE SHAFT 24 IN. - N/C UP TO SN. 36
1B100823 1.50 IN. CONVEYOR DRIVE SHAFT 16 IN. - N/C UP TO SN. 36

2KB30054 BEARING 1 1/2 IN. BORE BEARING - N/C UP TO SN. 36

2F924410 KEY - 1/4 x 1/4 x 1 - N/C UP TO SN. 3623



1-15

1
9

2
3

4

01

5

6 41

31

7
8
11

7

21

5

2

01
1

11

3

6
8
9

7

4

Roll Flap Control Assembly

Conveyor Tracking Retrofit Assembly

51
61



1-16

Brouwer 4000 Sod Harvester
Roll Flap Control & Conveyor Tracking Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 61032BF-5 125 TJCVEROB"1EGNALFTLOB-2GNIRAEB

350005 G - NON CURRENT4A NIKCABETALPRESALYLBMESSATEKCORPSROYEVNOCDEB

360101 . - NON CURRENT1B NI61TFAHSLORTNOCPALF

4 670101 D1B ORTFILLORTNOCPALF
5 671003 .1B NI61TEKCARBLORTNOCPALFDOS

6 291003 .1B NI61EMARFGNITNUOMLORTNOCPALF

7 216020 47F /11xCNU8/3-TLOBEGAIRRAC
8 006012 C4F NU61-8/3-TUNKCOLXEH
9 806012 83F rGCOLYNCNU8/3-TUN
01 008012 C1F OLYNCNU2/1-TUN
11 006033 84F /3EASREHSAWTALF
21 014429F 4 G - NON CURRENTL00.1X52.0X52.0YEK
31 51004M .1K D.I52.1PIRG
41 012005 Y1R LBMESSAHCTULCRELLORØ00.1

3 1B101064 24 IN. - NON CURRENT TFAHSLORTNOCPALF

5 1B300177 24 IN.TEKCARBLORTNOCPALFDOS

6 300193 1B 24 IN.EMARFGNITNUOMLORTNOCPALF

.ONMET .I ONTRAP .YT NQ OITPIRCSED
1 154001 82B 81.0x573.0x57.1REHSAW
2 494101 E1B TALPTOVIPRENIATERROYEVNOC
3 694101 E2B TALPMOTTOBREPEEKROYEVNOC
4 206101 G1B NITNUOMTOLSDORGNIKCART
5 306101 R1B ETUOTOLSDORGNIKCART
6 016040 82F rG0.1xCNU8/3-TLOB
7 618081 .4F GL57.1xCNU2/1PACDHCOS
8 006013 82F /3-REHSAWKCOL
9 006033 82F /3EASREHSAWTALF
01 60811BK 2 57.0x05.1x52.1DEGNALFGNIHSUBSUGI
11 00411M G2K NITTIFESAERGTHGIARTS

B500132 - Roll Flap Control Assembly

B500244 - Conveyor Tracking Assembly

4KD20001 CONVEYOR SPROCKET - CURRENT2

1B300250 FLAP CONTROL SHAFT WELDMENT 16 IN. - CURRENT3
1B300251 FLAP CONTROL SHAFT WELDMENT 24 IN. - CURRENT

20F040412 HEX BOLT - 1/4 -20 UNC x 1-1/4 GR 8 - CURRENT15
20F210400 1/4-20 UNC NYLOC NUT - CURRENT16

21/10/2020



1-17

11

21

91

9

61

81

7

5

641

51

10 2
3

4

01 1

71

13

20

22

21

25
27

23

26
24

32

36
31 30

29 28

33 34 35

37

38

9
8

3943

40

42

41

No. 13
Assembly

No. 14
Assembly

No. 6
Assembly

No. 16
Assembly

No. 15
Assembly



1-18

Brouwer 4000 Sod Harvester
Index Conveyor Assembly

.ONMETI .ONTRAP .YTQ NOITPIRCSED
1 16661 T80 LOB-TREDILS
2 771921 T24 FAHSEDIUG
3 068131 R14 EDNILYCLLORDABXEDNI

4 0065314 2 TNEMDLEWTEKCORPSDEHTOOT01
5 246831 .14 NI42TEKCARBLLORDAB

6 728061 .14 NI42TFAHSRELDIROYEVNOCXEDNITNORF

7 1210 E4B GNALFTLOB2EROB.NI00.1GNIRAEB
8 052001 R4B EDILSROYEVNOCXEDNI
9 396001 T1B FAHSEVIRD.NI42ROYEVNOCXEDNI

01 898001 R2B EDILSNRUTERROYEVNOCXEDNI

11 370003 .1B NI42TNEMDLEWROYEVNOCXEDNI

21 361003 T1B NEMDLEWGALFROSNES
31 120005 G4B NIRAEBRAENILROYEVNOCXEDNI
41 620005B 2 YLBMESSARABEGAKNILXEDNI
51 820005 .1B NI42MRARENOISNETRELDIROYEVNOCXEDNI

61 590005 .1B NI42YLBMESSATLEBROYEVNOCXEDNI

71 006012F 8 CNU61-8/3-TUNKCOLXEH
81 412103 R1H OYEVNOC.NI42TFAHSRELDIREWOL

91 01827DK 1 EROB00.1HTOOT82NIAHC04#TEKCORPS
1B100272 LINEAR GUIDE BEARING BLOCK20
2F815156 RETAINING RING INTERNAL 1 9/1621
1KB11910 LINEAR BUSHING 1.00 I.D.22
1B100367 INDEX CONVEYOR LINKAGE BAR23
1CM00121 ROD END - MALE 3/4 UNF R.H.24
1CM00122 ROD END - MALE 3/4 UNF L.H.25
1F221250 HEX JAM NUT - 3/4 UNF26
1F221260 HEX JAM NUT - 3/4-16 UNF LH27
194133515 RUBBER CLEAT SHORT28
194140215 METAL STRIP CLEAT SHORT29
19B100309 METAL STRIP CLEAT 16 IN.30
19B100310 RUBBER CLEAT TALL 16 IN.31
1B100813 INDEX CONVEYOR BELT 24 IN.32

95F040414 BOLT - 1/4 UNC x 1 1/2 Gr 833
95F210400 1/4-20 UNC NYLOC NUT34
95F330400 1/4 SAE FLAT WASHER35
7KD90001 BELT SPLICER36
1B300052 INDEX CONVEYOR TENSIONER IDLER ARM WELDMENT 24 IN.37

2KB11210 BUSHING 0.75 I.D. x 1.00 O.D. x 1.00 LG.38
14136960 FRONT IDLER WELDMENT39

2A100761 BED SPROCKET PLATE40
18F040410 HEX BOLT - 1/4 -20 UNC x 1.00 Gr 841
18F21040042
2KD20001 CONVEYOR SPROCKET43

1/4-20 UNC NYLOC NUT

1R300042 BAD ROLL BRACKET 16 IN.

1R500083 FRONT INDEX CONVEYOR IDLER SHAFT 16 IN.

1B100252 INDEX CONVEYOR 16 IN. DRIVE SHAFT

1B300032 INDEX CONVEYOR WELDMENT 16 IN.

1B500027 INDEX CONVEYOR IDLER TENSIONER ARM 16 IN.

1B500094 INDEX CONVEYOR BELT ASSEMBLY 16 IN.

1B100812 INDEX CONVEYOR BELT 16 IN.

1H301212 LOWER IDLER SHAFT 16 IN. CONVEYOR

1B300051 INDEX CONVEYOR TENSIONER IDLER ARM WELDMENT 16 IN.

1R300057 FRONT INDEX IDLER 16 IN. WELDMENT

1KH70139 INDEX BAD ROLL CYLINDER - SEAL KIT



1-19

3
4

2

5

24 in. Conveyor Belt

16 in. Conveyor Belt

1

1

7

9

8
6

5

10

11



1-20

Brouwer 4000 Sod Harvester
24 in. & 16 in. Conveyor Belt Assembly

.ONMET .I ONTRAP .YT NQ OITPIRCSED

2 581101B 2 .NI42RECILPSTLEBREBBUR
3 444101 E1B CEIPTROHSTLEBROYEVNOCNIAM.NI420004
4 544101 E1B CEIPGNOLTLEBROYEVNOCNIAM.NI420004
5 10009DK 82 BELT SPICER (24 IN.)

1002641 MAT SPLICE HALF6

1B500223 MAIN CONVEYOR BELT ASSEMBLY 24 IN.1
1B500222 MAIN CONVEYOR BELT ASSEMBLY 16 IN.

12 BELT SPICER (16 IN.)

2B100995 RUBBER BELT SPLICER 16 IN.7
1B101442 4000 16 IN. MAIN CONVEYOR BELT LONG PIECE8
1B101443 4000 16 IN. MAIN CONVEYOR BELT SHORT PIECE9
1S500002 CONVEYOR BELT TIGHTENER10
1S300014 CONVEYOR MAT JOINER JIG11



1-21

9152

8131

73
7382

9238111

5 01

12
72

03

5343
13

1
8

1

32

62

65171

21 9

4276141

2

4

33

63

63

23

61
22

02



1-22

Brouwer 4000 Sod Harvester
14.5" LG Mesh Starter Tray 16 & 24 IN.

METI
.ON .ONTRAP .YT NQ OITPIRCSED

1 97210 E20 DALBREPARCS,GNIRPS
2 8599314 1 A/WGALFPULLOR
3 218020 G 2F L4/1.1xCNU2/1TLOBEGAIRRAC
4 604040 81F rG4/3xCNU4/1TLOB
5 026040 86F RG.GL00.2xCNU61-8/3DHXEH-TLOB
6 426040F 2 .GL2/1-2xCNU61-8/3TLOBXEH
7 428040 82F rG2/12XCNU2/1-TLOB
8 024050 C4F NU02-"4/1TLOBEYE
9 016011 T2F PPUCDHQS1xCNU8/3-WERCSTES
01 006012 C6F NU61-8/3-TUNKCOLXEH
11 008012 C2F OLYNCNU2/1-TUN
21 006022 C2F NU8/3-TUNMAJXEH
31 008032 D6F ETALPCNIZ-CNU2/1-TUNXEH
41 008072 T2F UNMAJCOLYNFNU02-2/1
51 806013 82F rGKCOL8/3-REHSAW
61 008023F 01 LPNZREHSAWTALFSSU2/1
71 806033 82F rGEAS8/3-REHSAW
81 008033 R5F EHSAWTALFEAS2/1
91 213049 5 1F 2.1x61/3NIPGNIRPS
02 4808G 1 61/3NIAHCKNILKCIUQ
12 230101 P1H ARTSREGNAHRETRATS
22 00411M G8K NITTIFESAERGTHGIARTS
32 51017MK 2 "51EEGNUB
42 50002S 51K 78.6,NOISNETGNIRPS
52 20006S L4K AO05.3gL05.2xCNU-8/3ELDNIPSREPMUB
62 066101 T4R HGIEWYARTRETRATS
72 308101 P - CURRENT FROM S/N 362R ARTSREGNAHYARTRETRATSHSEM
82 400201 H1R L-RETPADAPARTSYARTHSEM
92 500201 H1R R-RETAPDAPARTSYARTHSEM
03 681003 A1R /WYARTRETRATSHSEMNI42

13 091003 A1R /WETAGRETRATS"42

23 191003 H1R LA/WMRAETAGRETRATS
33 291003 H1R RA/WMRAETAGRETRATS
43 491003 A1R /WTFAHSTOVIPRETRATS"42

53 543003R 1 A/WTFAHSYARTRETRATS)HSEM("42

63 853003 P - CURRENT FROM S/N 362R ARTSROFA/WMRAYARTHSEM

73 663003 Y - CURRENT FROM S/N 363R ARTHSEMRETSUJDAREDNEPSUSROYEVNOC

1R300193 16/18" STARTER PIVOT SHAFT W/A

1R300185 16/18 IN MESH STARTER TRAY W/A

1R300189 16/18" STARTER GATE W/A

1R300344 16/18" (MESH) STARTER TRAY SHAFT W/A

1R300187 MESH TRAY W/A LH - NON CURRENT UP TO S/N 35
1R300188 MESH TRAY W/A RH - NON CURRENT UP TO S/N 35

R500152 - 24 IN. - 14.5" LG Mesh Starter Tray Assembly
R500151 - 16 IN. - 14.5" LG Mesh Starter Tray Assembly 



1-23

55

56

05
31

24
25

93

22 33 43

02 13 63

45

74
94

04
4

84 32 63 44 72

91 82 73 54

81 72 63 34 1

7

5

125352

51

35

1115

01

15

71 63 72

14 629

8 41
32

122353

91 82 73 54

42 92 83 54 64

61 03

6

14

57

12



1-24

Brouwer 4000 Sod Harvester
Index Conveyor Complete Assembly

METI
.ON .ONTRAP .YT NQ OITPIRCSED

1 19610 833 /3REHSAWNOITCIRF
2 021070-01-8 1 ERALF°73EAS-GNIR-ODAERHTTHGIARTS-GNITTIF
3 022070-01- W18 OBLEº09GNIR-ODRHTTHGIARTS2/1GNITTIF
4 992005 Y1A LBMESSAXOBPOTS-E
5 478001 D1B RAUGPARCSROYEVNOCXEDNI
6 660101 D1B NEREDNILYCLORTNOCPALF
7 960003 .1B NI42TROPPUSROYEVNOCXEDNITNORF

8 270003 .1B NI42TNUOMROYEVNOCXEDNIRAER

9 670003 D1B RAUGROTOMROEYVNOCXEDNI
01 681003 D1B RAUGROYEVNOCXEDNI
11 781003 D1B RAUGEDISROYEVNOCXEDNI
21 091003 E1B LDNAHTNEMTSUJDALORTNOCPALF
31 191003 N1B IPPOTSLORTNOCPALF
41 540005 Y (SEE PG. 1-17)1B LBMESSA.NI42ROYEVNOCXEDNI

51 231005 . (SEE PG. 1-15)1B NI42YLBMESSALORTNOCPALFLLOR

61 531005B 1 REDNILYCLORTNOCPALFLLOR
71 216020 48F /11xCNU8/3-TLOBEGAIRRAC
81 616020 .2F GL57.1x61-8/3TLOBEGAIRRAC
91 638020 42F /33XCNU2/1-TLOBEGAIRRAC
02 026030 81F RGDRHTLLUF2XCNU8/3-TLOB
12 604040 84F rG4/3xCNU4/1TLOB
22 015040 84F .RG.GL0.1xCNU81-61/5-TLOBXEH
32 416040 82F RG05.1xCNU61-8/3-TLOBDHXEH
42 229040F 1 8RG.GL52.2xCNU61/9TLOBXEH
52 004012 T2F UNCOLYNCNU02-4/1
62 005012 C3F OLYNCNU61/5-TUN
72 006012F 2 C1 NU61-8/3-TUNKCOLXEH
82 008012 C2F OLYNCNU2/1-TUN
92 009012 C1F OLYNCNU61/9-TUNXEH
03 008022 C1F NU31-2/1-TUNMAJXEH
13 006032 62F 1-8/3-TUN
23 004013 K2F COL4/1-REHSAW
33 005013 64F 1/5-REHSAWKCOL
43 005023 64F 1/5-REHSAWTALF
53 004033 R6F EHSAWTALFEAS4/1
63 006033F 6 81 /3EASREHSAWTALF
73 008033 R2F EHSAWTALFEAS2/1
83 809033 82F RGEAS61/9-REHSAW
93 002133 .1F NI4/3-REHSAWTALFEAS
04 011075 L2F TSTS.GL00.1X23-8LIHPDHNAP
14 015078 g3F L0.1X81-61/5DAEHEGNALFTLOB
24 213049F 1 52.1x61/3NIPGNIRPS
34 50211B .2K GL526.0X.D.O05.0X.D.I573.0SUGI-GNIHSUB
44 60211BK 2 573.0x.D.O05.0x.D.I573.0GNIHSUBDEGNALFSUGI

.GL
54 80611B .5K GL526.0x.D.O526.0x.D.I05.0GNIHSUBDEGNALF
64 80021B 01K 5.0REHSAWTSURHTSUGI
74 01517D E1K ROB00.1HTOOT51NIAHC04#TEKCORPS
84 87201E E2K VOORG.KHT52.0x.D.I00.1x.D.O57.1-TEMMORG
94 70003H R1K OTOMROYEVNOC
05 00411M G1K NITTIFESAERGTHGIARTS
15 38099M G3K NIKCOL2C-HCTALREVEL
25 56001SK 1 .AIDERIW080.0x.D.O839.0-GNIRPSNOISSERPMOC

.GL30.2X
35 70006S D1K AERHT8/3x18.0x05.1-REPMUBREBBUR
45 05.92-0348 "1Q 05.92NIAHC04#

1B500019 INDEX CONVEYOR 16 IN. ASSEMBLY (SEE PG. 1-17)

1B500131 ROLL FLAP CONTROL ASSEMBLY 16 IN. (SEE PG. 1-15)

1B300039 FRONT INDEX CONVEYOR SUPPORT 16 IN.

1B300040 REAR INDEX CONVEYOR MOUNT 16 IN.

1B101639 SECONDARY CAMERA MOUNT (OPTIONAL)55
1KE70038 CAMERA ELITE, HEATD, ULTRA LOW LIGHT (OPTIONAL)56
1B300322 FLAP CONTROL LOCK ACCESSORY - CURRENT FROM SER. # 13257



1-25

3 1
72

6

7

9

11
61

92

32

2

1201

73
43

53

83

04

8151

4

5172

41

23
2122

42

63

82

93

03
2

313202

63

539152

85271

1161
33

136242



1-26

Brouwer 4000 Sod Harvester
10" LG Mesh Starter Tray 16 & 24 IN.

STARTER GATE 16/18"16115825

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 97210 E30 DALBREPARCS,GNIRPS
2 649931 H14 LA/WMRAKNIL
3 859931 A14 /WGALFPULLOR
4 628511 "16 42ETAGRETRATS

5 758511 H16 RA/WMRAKNIL
6 168511 P26 OTSYARTRETRATS
7 298511 "16 42TOVIPYARTRETRATS,DOR

8 218020 G2F L4/1.1xCNU2/1TLOBEGAIRRAC
9 604040 81F rG4/3xCNU4/1TLOB
01 605040 82F rG4/3xCNU61/5-TLOB
11 026040 84F RG.GL00.2xCNU61-8/3DHXEH-TLOB
21 426040F 2 .GL2/1-2xCNU61-8/3TLOBXEH
31 428040 82F rG2/12XCNU2/1-TLOB
41 024050 C2F NU02-"4/1TLOBEYE
51 016011 T4F PPUCDHQS1xCNU8/3-WERCSTES
61 006012 C4F NU61-8/3-TUNKCOLXEH
71 008012 C2F OLYNCNU2/1-TUN
81 006022 C4F NU8/3-TUNMAJXEH
91 008032 D6F ETALPCNIZ-CNU2/1-TUNXEH
02 008072 T2F UNMAJCOLYNFNU02-2/1
12 805013 82F rG61/5-REHSAWKCOL
22 806013 8 2F rGKCOL8/3-REHSAW
32 008023F 6 L 1 PNZREHSAWTALFSSU2/1
42 806033 84F rGEAS8/3-REHSAW
52 008033 R5F EHSAWTALFEAS2/1
62 611049 T2F FAHS2/1OT8/3LAO.NI61/31PILCNIPHCTIH
72 4808 62G 1/3NIAHCKNILKCIUQ
82 230101 P1H ARTSREGNAHRETRATS
92 00411M G8K NITTIFESAERGTHGIARTS
03 20006S L3K AO05.3gL05.2xCNU-8/3ELDNIPSREPMUB
13 61600X )2K DETAOCCNIZ(.GL57.
23 066101 T4R HGIEWYARTRETRATS
33 308101 P2R ARTSREGNAHYARTRETRATSHSEM
43 400201R 1
53 500201 H 1R R-RETAPDAPARTSYARTHSEM
63 663003R 3 YARTHSEMRETSUJDAREDNEPSUSROYEVNOC
73 904003 )1R HTGNELHSEM"01(A/WYARTHSEMREWUORB"42

83 014003 )1R YARTHSEMREWUORB(HL-A/WMRATESFFO
93 114003R 1 )YARTHSEMREWUORB(HR-A/WMRATESFFO
04 214003 1R A (10" LG BROUWER MESH TRAY)/WDORTOVIP"42

ROD, STARTER TRAY PIVOT 16/18"16115891

16" BROUWER MESH TRAY W/A (10" MESH LENGTH)   1R300415

16" PIVOT ROD W/A (10" LG BROUWER MESH TRAY)1R300416

R500454 - 24 IN. - 10" LG Mesh Starter Tray Assembly
R500452 - 16 IN. - 10" LG Mesh Starter Tray Assembly 

H L-RETAPDAPARTSYARTHSEM

1XAID8/3-NIPSIVELC





SECTION 2  CUTTER HEAD 
 
 
Cutter Head Linkage         2-01 
Cutter Head Assembly         2-03 
Ground Roller  Assembly         2-05 
Spindle and Hub Assembly         2-07 
Depth Adjuster Assembly         2-09 
Connecting Rod Assembly         2-11 
Cut Off Frame Assembly         2-13 
Front Roller  Assembly         2-15 
Blade Rebound Wheel Assembly        2-17 
Cut Off Frame Assembly - CURRENT from Serial #67 & 70 up   2-19 



2-01

1

2

3
4
5



2-02

Brouwer 4000 Sod Harvester
Cutter Head Linkage Assembly

.ONMET .I ONTRAP .YT NQ OITPIRCSED
1 670005 .1B NI61YLBMESSABUHDNAELDNIPS

2 290005B 1 .NI61YLBMESSADAEH0004

3 418020 G6F L2/1.1xCNU2/1TLOBEGAIRRAC
4 008032 D6F ETALPCNIZ-CNU2/1-TUNXEH
5 008033 6F FLATWASHER SAE - 1/2

1B500077 SPINDLE AND HUB ASSEMBLY 24 IN.

1B500093 4000 HEAD ASSEMBLY 24 IN.



2-03

2

9
01

14

6

33

43

5

83

0303
62
32
21

03
62
32
11

51
42
72

24

63

73

81
32
6231

32
62

22

1
71 92 92 12

8

51
53

52

7

84

3

41

93

94

04

8

05

5

4

20
19

61
52
82

74

23

34

54

64
44

53

54

55
56

57

58



2-04

Brouwer 4000 Sod Harvester
Cutter Head Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 61022BF-5 a25 iD0.1-TLOB4-GNIRAEB
2 203005 .1A NI61YLBMESSARELLORDNUORG

3 932001 E1B TALPTNUOMROTOM
4 689001B 2 T - NON CURRENTNEMHCATTATHGIEWKNARC
5 789001B T - NON CURRENT2 HGIEWKNARC
6 130003B T1 NEMDLEW.NI81/61EMARFDAEHGNITOVIP
7 551003B 1 GNIRAEBDRADNATSRELLOR.AID.NI01HLMRARETTUC
8 651003B G1 NIRAEBDRADNATSRELLOR.AID.NI01HRMRARETTUC
9 171003B T1 EKCARBYTILIBATSDOS
01 691005 G1B NIRAEB.NI61YLBMESSARETSUJDAHTPED

11 418020 G4F L2/1.1xCNU2/1TLOBEGAIRRAC
21 618020 .4F GL57.1xCNU2/1-TLOBEGAIRRAC
31 028020 G4F L0.2xCNU2/1TLOBEGAIRRAC
41 428020 .1F GL05.2X31-2/1-TLOBEGAIRRAC
51 604040F 3 8rG4/3xCNU4/1TLOB
61 015040 82F rG0.1xCNU61/5-TLOB
71 617040 88F rG4/31xCNU61/7-TLOB
81 028040 84F rG0.2xCNU2/1-TLOB
91 305041 T - NON CURRENT2F PPUC8/3xCNU81-61/5-WERCSTES
02 016081 . - NON CURRENT4F GL00.1xCNU8/3-PACDHCOS
12 007012F 8 CNU61/7-TUNKCOLXEH
22 008022F 1 CNU31-2/1-TUNMAJXEH
32 008032F 61 DETALPCNIZ-CNU2/1-TUNXEH
42 004013 K3F COL4/1-REHSAW
52 005013 62F 1/5-REHSAWKCOL
62 008013F 6 21 /1-REHSAWKCOL
72 004033 R3F EHSAWTALFEAS4/1
82 005033 R2F EHSAWEAS61/5
92 007033F 6 R1 EHSAWTALFEAS61/7
03 008033F 0 R1 EHSAWTALFEAS2/1
13 018829 . - NON CURRENT2F GL00.1x2/1x2/1YEK
23 0608180G 4 LPNZ9.01RG.GLmm06x5.1-81MTLOBXEH
33 058112G 4 5.1-81M-TUNCOLYN
43 008113 84G 1M-REHSAWKCOL
53 510001 R1H ETTUC.NI61TFAHSKNARC

63 791001 D1H RAUGTLEBDAEHGNITTUC
73 495001H 2 GTMRETSUJDAHTPED,MIHS
83 920003 R2H ETSUJDARELLORDNUORG
93 002005 Y6H LBMESSATLOBEDALBRETTUC
04 373005 Y1H LBMESSADORGNITCENNOC
14 373005 Y1H LBMESSADORGNITCENNOC
24 33023B G2K NISUOHYVAEH.AID00.2GNIRAEBEGNALF

14022D H - NON CURRENT1K TOOT14TEKCORPS

57022D H - NON CURRENT1K TOOT57TEKCORPS

05025D 2 - NON CURRENT1K 2102BTGNIHSUBKCOLREPAT

15025DK 4 - NON CURRENT1 /11GNIHSUBREPAT

12116D R - NON CURRENT1K OTOMRETTUC-TLEBNIAHCYLOP
84 65003HK R1 OTOMRETTUC
94 15001MK 2 ECEIP2.NI05.0-RALLOCKCOL
05 03061R S1K REGNIF/WDETNIOP.NI61EDALBRETTUC

2 303005 .1A NI42YLBMESSARELLORDNUORG

1 791005 G1B NIRAEB.NI42YLBMESSARETSUJDAHTPED

5 03042R S1K REGNIF/WDETNIOP.NI42EDALBRETTUC

3 551001 R1H ETTUC.NI42TFAHSKNARC

6F090510S HEX HEAD 5/16-24 GR.8 1.00 LG. - 0.50 THREAD51
6F210558 TOP LOCK NUT 5/16-2452
6F310500 LOCK WASHER - 5/1653

1KD33450 SHEAVE - TAPER LOCK, 3"3V" BELT x 4.45 PD - CURRENT43

1KD33800 SHEAVE, TAPER LOCK, 3"3V"BELT x 8.00 PD - CURRENT44

1KD52020 SPLIT TAPER LOCK BUSHING SDS-2.00 - CURRENT45

1B101437 MODIFIED 1.25 BUSHING W/ 5/16 KEY - CURRENT46

1KD62401 BANDED 3 V-BELT 3VX - 400 - CURRENT47

14-4-070120 FITTING #4 JIC TO #4 ORB - CURRENT FROM S/N 8254
18-10-070120 FITTING - STRAIGHT THREAD O-RING - SAE 37° FLARE55
18-4-070123 FITTING - REDUCER - SAE 37° (JIC) FLARE-TWIN - CURRENT FROM S/N 8256
18-8-8-070432 FITTING 1/2 SWIVEL NUT RUN TEE - CURRENT FROM S/N 8257
1B500468 CUTTER MOTOR ORIFICE - CURRENT FROM S/N 8258

02/07/2020



2-05

8

1
9

2 5 7
463

01



2-06

Brouwer 4000 Sod Harvester
Ground Roller Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 392003 01A 072.NI61.AID.NI01TNEMDLEWRELLORDNUORG

2 606040 82F rG.4/3XCNU8/3TLOB
3 610180 84F RG.GL57.1XFNU81-8/5TLOBXEH
4 050132 T4F UNXEHFNU-8/5
5 006013 82F /3-REHSAWKCOL
6 000113 84F /5-REHSAWKCOL
7 006033 82F /3EASREHSAWTALF
8 071003 .1H AID.NI01.NI81/61TEKCARBGNIRAEBRELLORECEIPENO

9 791003 R1H ELLOR.AID.NI01TNEMDLEWEDALBREPARCS.NI61

01 02023B T2K LOB2.AID52.1GNIRAEBEGNALF

1A300295 GROUND ROLLER WELDMENT 10 IN. DIA. 24 IN. 2700

1H300171 ONE PIECE ROLLER BEARING BRACKET 24 IN. 10 IN. DIA.

1H300199 24 IN. SCRAPER BLADE WELDMENT 10 IN. DIA. ROLLER



2-07

2

5

8
31
41

1
3

7
11

6
9

51

4 0161

91
21

71

25

26

27

28

29
31

30

18

24
23

21

20
22

2



2-08

Brouwer 4000 Sod Harvester
Spindle and Hub Assembly

.ONMET .I ONTRAP .YT NQ OITPIRCSED
1 945001 T1A ROPPUSTFILEDIUGDAEH
2 600005 .1A NI81/61DAEHERTNECYLBMESSA-BUSBUH

3 907001 R1B ENEFFITSKCOLBEDIUG
4 499001 R1B ELLOREDIUGDAEH
5 340003 T1B NEMDLEWELDNIPSTOVIPDAEH
6 521005 Y2B LBMESSAEGAKNILDAEH
7 028020 G2F L0.2xCNU2/1TLOBEGAIRRAC
8 014040 82F rG00.1xCNU02-4/1-TLOBXEH
9 032140 84F rG0.3XCNU4/3-TLOB
01 000112 C1F OLYNCNU8/5-TUNMAJ
11 008022 C2F NU31-2/1-TUNMAJXEH
21 002172 M4F AJCOLYNCNU01-4/3-TUNXEH
31 004013 K2F COL4/1-REHSAW
41 004023 42F /1-REHSAW
51 002123 44F /3-REHSAWTALF
61 022105F 1 00.2x4/3-TLOBREDLUOHS
71 326011 )8H HNDW4(RECAPSDNELLABDOREIT
81 41009B .1K D.I839.2-LAESPIL-ITLUM
91 00411M G1K NITTIFESAERGTHGIARTS
02 20002X 21K 1-4/11TUNEGNALFXEHDETTOLS
12 30002X N1K IPRETTOC
22 40002X P1K ACTSUD
32 61002XK 1 18552-T4ENOCRETUO
42 81002X 51K 9982ENOCRENNI

1A500143 HUB ASSEMBLY 24 IN.

1A500015 HUB MOUNT WELDMENT CENTER HEAD 16/18 IN.25
1A300211 HUB MOUNT WELDMENT INSIDE HEAD 24 IN.
1KX20017 OUTER CUP 4T-2552026
1KX20019 INNER CUP 2892127
1B300149 HEAD LINKAGE WELDMENT28
2CM00121 ROD END MALE 3/4 UNF R.H.29
2F221250 HEX JAM NUT - 3/4 UNF30
4KB11616 IGUS BUSHING Q2 1.00 I.D. x 1.25 O.D. x 0.75 LG.31



2-09

14

15

16
17

18

19

2
5
5
8 01

01
11

21

4
7

313996

120

NON CURRENT

CURRENT

15

21

16

14

18

22

19



2-10

Brouwer 4000 Sod Harvester
Depth Adjuster Assembly

.ONMET .I ONTRAP .YT NQ OITPIRCSED
1 802003 G1B NIRAEB.NI61TOVIPPOT

2 046020 .8F GL00.4xCNU61-8/3-TLOBEGAIRRAC
3 228040 81F rG4/12XCNU2/1-TLOB
4 056180 81F RG00.5xFNU41-00.1-TLOBXEH
5 006012F 61 CNU61-8/3-TUNKCOLXEH
6 008012 C1F OLYNCNU2/1-TUN
7 056172 T1F UNMAJCOLYNFNU41-00.1
8 006033 88F /3EASREHSAWTALF
9 008033 R2F EHSAWTALFEAS2/1
01 820001 T2H SUJDAHCTIP
11 920001H 2 PMALCTSUJDATOVIP
21 800003H 1 .NI81/61TEKCARBTSUJDAHCTIP

570005 Y - NON CURRENT1H LBMESSAREDNILYCLORTNOCHTPED

092003 G1B NIRAEB.NI42TOVIPPOT

320003H 1 .NI24TEKCARBTSUJDAHCTIP

24-4-070120 FITTING - NO. 4 O-RING TO NO. 4 JIC14
1D001-055 DECAL DEPTH CONTROL15
2H100009 IGUS BUSHING16
1H100129 DEPTH CONTROL RESTRICTOR - NON CURRENT17

1H300028 CYLINDER DEPTH INDICATOR HARVESTER - N/C

8F230600 NUT 3/8-16 (ONLY USED ON 24 IN.)20
1H500001 DEPTH CONTROL CYLINDER19

1B500461 DEPTH CONTROL CYLINDER ASSY. - CURRENT13

1B300277 CYLINDER DEPTH INDICATOR - CURRENT18

1002447 DEPTH INDICATOR ROD - CURRENT21
2KU03025 GEAR CLAMP HS-44 - CURRENT22

08/07/2020



2-11

8 51

4

6
9

7

21

31

01
11

41
5 2

1

3



2-12

Brouwer 4000 Sod Harvester
Connecting Rod Assembly

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 016040 81F rG0.1xCNU8/3-TLOB
2 006013 81F /3-REHSAWKCOL
3 410183 .1F KHT020.0x00.1x05.1-REHSAWMIHS
4 442518 62F 1/72-GNIRGNINIATERLANRETNI
5 540001 D1H ORGNITCENNOCREHSAWRENIATER
6 542001 E2H LXAELDEEN
7 642001H 1 DORGNITCENNOCTUNELDEEN
8 276001 R1H ETTUCDORGNITCENNOC
9 550003 T1H NEMDLEWTLOBEIT
01 13021BK 4 .D.I52.1x.D.O739.1-REHSAWTSURHT
11 13024B .2K D.I52.1x.D.O739.1-GNIRAEBTSURHT
21 20005B m2K m52GNIRAEBLLABEVOORGPEED
31 21815B G2K NIRAEBRELLORELDEEN
41 11008HK 2 .D.O521.2x.D.I57.1-LAESTFAHS
51 09411M °2K 0982-4/1-GNITTIFESAERG



2-13

1

02
81

3
4

9
51

21

32

31

91
42

6

2

01
61

11
41 21

51

71

12

22

25

26

27
28

29

30

31

32

33

34
35

37

36

Cut Off Frame Assembly - NON CURRENT up to Serial #40

5

NOTE
For Current Cut Off Frame
Assembly See Page 2-19.



2-14

Brouwer 4000 Sod Harvester
Cut Off Frame Assembly - NON CURRENT up to Serial #40

Jan 26, 2021

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 379431 T24 EKCARBREPMUBREPPU
2 747001 K4A COLBREDILSFFOTUC&ROSSICSDEB
3 238001 .1B NI61TFAHSTOVIPFFOTUC

5 241003 . - NON CURRENT UP TO SERIAL #401B NI61EMARFFFOTUC

6 741005 Y - N/C UP TO S/N 401B LBMESSAEEGNUBNRUTERFFOTUC
7 016020 4F
8 216020 45F /11xCNU8/3-TLOBEGAIRRAC
9 216040 84F rG4/11xCNU8/3-TLOB
01 428040 81F rG2/12XCNU2/1-TLOB
11 606011 T2F NIOPPUCDHQSWERCSTES
21 006012F 31 CNU61-8/3-TUNKCOLXEH
31 008012 C1F OLYNCNU2/1-TUN
41 006032 62F 1-8/3-TUN
51 006033F 7 81 /3EASREHSAWTALF
61 008033 R3F EHSAWTALFEAS2/1
71 011001 P 16 IN.1H MALCEDALB

81 603001 R2H ECAPSTOVIPROTSAC
91 964001 .1H NI81/61REDLOHEDALB
02 115001 R2H ECAPSEMARFTNORF
12 72121B .1K D.O57.1REWOLLOFMAC
22 09411M °1K 0982-4/1-GNITTIFESAERG
32 10061R E1K DALBFFOTUC

42 10006S D2K NUOBERREPMUB

1B100833 CUT OFF PIVOT SHAFT 24 IN.

1B100993

1B300143 CUT OFF FRAME 24 IN. - NON CURRENT UP TO SERIAL #40

1H100169 BLADE CLAMP 24 IN.

1KR24001 STRAIGHT CUT OFF BLADE 24 IN.

1B101219 CHAIN LINK 3/1625
1F040420 HEX BOLT - 1/4-20 UNC x 1.00 GR.826
1F050540 BENT EYE BOLT - 5/16 UNC x 4.0 OVERALL LENGHT27
1F210400 1/4-20 UNC NYLOC NUT28
2F230500 HEX NUT - 5/16-18 UNC29
2F310500 LOCKWASHER 5/1630
2F330400 1/4 SAE FLATWASHER31
2F330500 5/16 SAE WASHER32

1KC01035 FIREMAN SNAP 5/16 (8mm)34
1KM70024 POLYSTRAP 24 IN. RED35

1KC01002 3/16 SHACKLE - 1/2 TONNE WORKING LOAD33

2A100927 THREADED INSERT CUT OFF SPRING36
1B100333 EXTENSION SPRING CUT OFF37

4
1B300239 BLADE HOLDER 24 IN. CURRENT FROM SERIAL #33

BLADE HOLDER 16 IN. NON CURRENT UP TO SERIAL #32

BLADE HOLDER 16 IN. CURRENT FROM SERIAL #33

BLADE HOLDER 24 IN. NON CURRENT UP TO SERIAL #32

1B300238

B 1480003 BLADE HOLDER NON CURRENT UP TO SERIAL #32
1B100992

BOLT -3/8 UNC X 1 CAR. NON CURRENT UP TO SERIAL #32

NOTE
For Current Cut Off Frame Assembly See Page 2-19.



2-15

23

1

4
31

6
11

8

5
9

01
21

7



2-16

Brouwer 4000 Sod Harvester
Front Roller Assembly

.ONMETI .ONTRAP .YTQ NOITPIRCSED
1 723001 E6B TALPRECAPSRELLORTNORF
2 139001 .1B NI61REPARCSRELLORTNORF

3 041003 .1B NI61TEKCARBTOVIPRELLORTNORF

4 441003 .1B NI61TNEMDLEWRELLORTNORF

5 605040F 2 8rG4/3xCNU61/5-TLOB
6 420140 84F rG2/12XCNU8/5-TLOB
7 430140 84F RG.GL05.3xCNU11-8/5-TLOBXEH
8 000112 C4F OLYNCNU8/5-TUN
9 005013 62F 1/5-REHSAWKCOL
01 005033 R2F EHSAWEAS61/5
11 000133 .8F NI8/5EASREHSAWTALF
21 13611B G2K NIHSUBDEGNALFMRAHCAER
31 71003B E2K ROB52.1GNIRAEBKCOLBWOLLIP

1B100932 FRONT ROLLER SCRAPER 24 IN.

1B300141 FRONT ROLLER PIVOT BRACKET 24 IN.

1B300145 FRONT ROLLER WELDMENT 24 IN.



2-17

3
1

4

5

2



2-18

Brouwer 4000 Sod Harvester
Blade Rebound Wheel Assembly

.ONMET .I ONTRAP .YT NQ OITPIRCSED
1 872101 L2B EEHWDNUOBEREDALB
2 012003B 1 TNEMDLEWRALLOCDNUOBEREDALB

3 212003 .1B NI42TFAHSDNUOBEREDALB
4 002133 "4F 4/3-REHSAWTALFEAS
5 411019 G4F L05.1XAID61/1NIPRETTOC

3 112003 .1B NI61TFAHSDNUOBEREDALB



2-19

Cut Off Frame Assembly - CURRENT from Serial #41

1

72

8

6

62

3

2

5

4

01
81

21

02

42

71

31

12

62

22

32

11
91
51

9
51
91

81
41

52

16

7

82

92

03

13

13
23

33

43

53

63

73

83

93

04

14

24

34

44

44

54

54

64



2-20

Brouwer 4000 Sod Harvester
Cut Off Frame Assembly - CURRENT from Serial # 41

26/01/2021

.ONMETI .ONTRAP .YT NQ OITPIRCSED
1 379431 T24 EKCARBREPMUBREPPU
2 747001 K4A COLBREDILSFFOTUC&ROSSICSDEB
3 338001 .1B NI42TFAHSTOVIPFFOTUC

4 863101 . - CURRENT from Serial # 411B NI42DRAUGREPPUFFOTUC

5 922003 D - CURRENT from Serial # 411B EDNETXE.NI42EMARFFFOTUC

6 932003 .1B NI42REDLOHEDALB

7 142005 Y4B LBMESSAGNIRPSFFOTUC
8 642005 Y - CURRENT from Serial # 411B LBMESSAEEGNUBNRUTERFFOTUC
9 216020 45F /11xCNU8/3-TLOBEGAIRRAC
01 604040 82F rG4/3xCNU4/1TLOB
11 216040 84F rG4/11xCNU8/3-TLOB
21 628040 81F RG.GL57.2xCNU31-2/1DAEHXEH
31 606011 T2F NIOPPUCDHQSWERCSTES
41 004012 T2F UNCOLYNCNU02-4/1
51 006012 C9F NU61-8/3-TUNKCOLXEH
61 008012 C1F OLYNCNU2/1-TUN
71 006032 62F 1-8/3-TUN
81 004033 R4F EHSAWTALFEAS4/1
91 006033F 3 81 /3EASREHSAWTALF
02 008033 R3F EHSAWTALFEAS2/1
12 961001 .1H NI42PMALCEDALBFFOTUC

22 603001 R2H ECAPSTOVIPROTSAC
32 115001 R2H ECAPSEMARFTNORF
42 72121B .1K D.O57.1REWOLLOFMAC
52 09411M °1K 0982-4/1-GNITTIFESAERG
62 10042R .1K NI42-EDALBFFOTUCTHGIARTS

72 10006S D2K NUOBERREPMUB

1B100832 CUT OFF PIVOT SHAFT 16 IN.

1B101367 CUT OFF UPPER GUARD 16 IN. - CURRENT from Serial # 41

1B300228 CUT OFF FRAME 16 IN. EXTENDED - CURRENT from Serial # 41

1B300238 BLADE HOLDER 16 IN.

1KR16001 CUT OFF BLADE

1H100110 BLADE CLAMP

1F040420 HEX BOLT - 1/4 -20 UNC x 1.00 Gr 828
1F050540 BENT EYE BOLT - 5/16 UNC x 4.0 OVERALL LENGTH29
1F210400 1/4-20 UNC NYLOC NUT30
2F230500 HEX NUT - 5/16-18 UNC31
2F310500 LOCK WASHER - 5/1632
2F330400 1/4 SAE FLAT WASHER33
2F330500 5/16 SAE WASHER34
1H100294 DROP CHAIN35
1KC01002 3/16 SHACKLE - 1/2 TONNE WORKING LOAD36
1KC01035 FIREMAN SNAP 5/16 (8 mm)37
1KS70024 POLYSTRAP 24 IN. RED38
4A100927 THREADED INSERT CUT OFF SPRING39
4B101366 ADJUSTABLE EXTENSION SPRING CUT OFF - CURRENT from S/N 4140
4B300230 UPPER SPRING TENSIONER - CURRENT from Serial # 4141
4F040812 BOLT - 1/2 UNC X 1 1/4 Gr 842
8F230800 HEX NUT - 1/2 UNC - ZINC PLATED43
8F310800 LOCK WASHER - 1/244
8F330800 1/2 SAE FLAT WASHER45
4F460800 ACORN NUT 1/2 -13 UNC NYLON 6-646





SECTION 3  HYDRAULIC SYSTEM 
 
 
Hydraulic System – Components         3-01 
Hydraulic System – Main Frame. Hose Assemblies       3-05 
Hydraulic System – Main Frame. Fittings        3-07 
Hydraulic System – Main Conveyor. Hose Assemblies       3-11 
Hydraulic System – Main Conveyor. Fittings      3-13 
Hydraulic System – Drive System. Hose Assemblies     3-15 
Hydraulic System – Drive System.  Fittings      3-17 
Hydraulic System – Robotic Arm.  Hose Assemblies     3-19 
Hydraulic System – Robotic Arm.  Fittings      3-21 
Hydraulic Tank Assembly         3-23 
Hydraulic Valve Banks         3-25 
Filters            3-27 



3-01

Pallet Lift Cyl. Wall Cyl.

Arm Filter

Mast/Fork Cyl.

Wall Cyl. Pallet Lift
Cylinder

Pallet Lift Motor

No.1 To Oil Cooler
Hydraulic Motor

Pallet Inject PVG Valves

LH. Drive MotorRH. Drive Motor

Motor Case
Flushing Valve

Rear Anti
Slip Valve

Index Conveyor

Index Conveyor
Motor

Index 
Conveyor

Cyl.

Conveyor
Motor

Main Conveyor

Roll Eject
Motor

Conveyor
Lift Cyl.

Sequence
Valve

Warm-up
Valve

Cutter
MotorDown

Pressure
Cyl.

Depth Cyl.

Auto
Steer

Ski Cyl.Cut-Off
Motor

Steer Cyl.

RH. Drive Motor LH. Drive MotorSteer Slewing Ring

Front Anti Slip Valve

Oil Cooler

Cooler
Hydraulic Motor

Cooler
Side View

Front Bulkhead Filter

Engine

Auto Steer
Valve Block

Drive Pump

Filters

Arm Pump

Conveyor
& Pallet
Pump

Engine Mounted
Steer Pump

Upper RH.
Manifold

Lower RH. Manifold

Conveyor
PVG Valves

P1P2P3

Arm Reach Cyl. Arm Lift Cyl.

Grip
Turn
Cyl.

Arm Slide
Motor

Arm PVG Valves

Hydraulic Oil Tank Fuel
Tank

B
P

A

1

2

3

4

3

5

2

6

7

8

9

10

11

12

13

7

14

15

16

17

18
19

20

21 22
23

31
3024

25

26

29

27 28

34
35

33

32

39
38

36

37

43

42 40

41 40

NON CURRENT

Auto Steer
Priority Valve

44

Auto Steer
Ski Valve

45

Steer Valve

46



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System Components

1   Arm Filter Assembly 1
 KH40090  Arm Filter Element 1
 KH40091  Arm Filter Head 1

2  B500086  Pallet Lift Cylinder Assembly 2
 KH70128  Seal Kit. Pallet Lift Cylinder 1

3  4128723  Wall Cylinder 2
 Seal Kit. Wall Cylinder 1

4  A500003  Mast/Fork Cylinder 1
 Seal Kit. Mast/Fork Cylinder 1

5  KH30027  Pallet Lift Motor 1
6  KH20240  6-Bank Valve Block 1
7  KH30054  Drive Motor - Back 2
8  KH30056  Arm Side Motor 1
9  B5002186  Arm Lift Cylinder Assembly - Current from Serial # 35 1

 Seal Kit. Arm Lift Cylinder 1
 B500089  Arm Lift Cylinder Assembly - Non Current up to Serial # 34 1

10  B500217  Reach Arm Cylinder Assembly - Current from Serial # 35 1
 B500212  Reach Arm Cylinder 1
 B500090  Arm Reach Cylinder Assembly - Non Current up to Serial # 34 1
 KH70122  Seal Kit. Arm Reach Cylinder 1
 KH70125  Sensor. Arm Reach Cylinder 1

11  R500012  Grip Turn Cylinder 1
 KH70114  Seal Kit. Grip Turn Cylinder 1

12  KH20239  7-Bank Valve Block 1
13  KH20242  Motor Case Flushing Valve 1
14  KH20236  Rear Anti Slip Valve 1
15  KH30007  Index Conveyor Motor 1
16  4131860  Index Conveyor Cylinder 1

 Seal Kit. Index Conveyor Cylinder 1
17  KH30007  Roll Eject Motor 1
18  KH30088  Conveyor Motor with Speed Sensor - Current from Serial # 103 1

 KH30089  Speed Sensor - Current from Serial # 103 1
 KH30007  Conveyor Motor - Non Current up to Serial # 102 1
 KH70054  Seal Kit. Hydraulic Motor - Conveyor 1

19  KH20126  Lower RH. Manifold 1
20  KH20243  Upper RH. Manifold 1
21  KH20241  8-Bank Valve Block 1
22  B500475  Hydraulic Tank Assembly (6 Mounts) - Current from Serial # 101 1

 B500005  Hydraulic Tank Assembly - Non Current up to Serial # 100 1
23  B500007  Fuel Tank 1
24  KH40080  Filter Head 2

 KH40081  Filter Gauge 2
 KH40082  Filter Element 2

25  B500136  Conveyor Lift Cylinder 1
 KH70110  Seal Kit. Conveyor Lift Cylinder 1

26  KH20277  Sequence Valve 1
27  KH30058  Conveyor & Pallet Pump (Aux Pump) 1
28  KH30055  Drive Pump 1
29  KH30057  Arm Pump 1

 
24-Aug-21 3-02



3-03

Pallet Lift Cyl. Wall Cyl.

Arm Filter

Mast/Fork Cyl.

Wall Cyl. Pallet Lift
Cylinder

Pallet Lift Motor

No.1 To Oil Cooler
Hydraulic Motor

Pallet Inject PVG Valves

LH. Drive MotorRH. Drive Motor

Motor Case
Flushing Valve

Rear Anti
Slip Valve

Index Conveyor

Index Conveyor
Motor

Index 
Conveyor

Cyl.

Conveyor
Motor

Main Conveyor

Roll Eject
Motor

Conveyor
Lift Cyl.

Sequence
Valve

Warm-up
Valve

Cutter
MotorDown

Pressure
Cyl.

Depth Cyl.

Auto
Steer

Ski Cyl.Cut-Off
Motor

Steer Cyl.

RH. Drive Motor LH. Drive MotorSteer Slewing Ring

Front Anti Slip Valve

Oil Cooler

Cooler
Hydraulic Motor

Cooler
Side View

Front Bulkhead Filter

Engine

Auto Steer
Valve Block

Drive Pump

Filters

Arm Pump

Conveyor
& Pallet
Pump

Engine Mounted
Steer Pump

Upper RH.
Manifold

Lower RH. Manifold

Conveyor
PVG Valves

P1P2P3

Arm Reach Cyl. Arm Lift Cyl.

Grip
Turn
Cyl.

Arm Slide
Motor

Arm PVG Valves

Hydraulic Oil Tank Fuel
Tank

B
P

A

1

2

3

4

3

5

2

6

7

8

9

10

11

12

13

7

14

15

16

17

18
19

20

21 22
23

31
3024

25

26

29

27 28

34
35

33

32

39
38

36

37

43

42 40

41 40

NON CURRENT

Auto Steer
Priority Valve

44

Auto Steer
Ski Valve

45

Steer Valve

46



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System Components

30  KD40087  Engine. Cat C4.4 Tier 4F - 147 HP 1
 KD40076  Engine. Cat 4.4TA Stage III LRC 1
 KD40104  Engine. Cat 3.6 - Stage V - Tier IV 1

31  KH30081  Engine Mounted Steer Pump - Tier III (11 Tooth) 1
 KD40086  Adaptor - Tier III (11 Tooth) 1
 KH80016  Gasket 1
 KH30083  Engine Mounted Steer Pump - Tier IV 4.4 Engine 1
 KH80016  Gasket 1
 KH30087  Engine Mounted Steer Pump - Tier IV 3.6 Engine 1
 KH80017  Gasket 1
 KH30062  Engine Mounted Steer Pump - Non Current 1

32  KH40080  Front Bulkhead Filter Head 2
 KH40081  Filter Gauge 2
 KH40082  Filter Element 2

33  KH20232  Auto-Steer Valve Block - Non Current up to Serial # 35 1
34  KH20129  Warm-up Valve Body 1

 KH20245  Relief Valve 1
35  H500075  Depth Cylinder Assembly 1

 KH70144  Seal Kit. Depth Cylinder 1
36  B500046  Down Pressure Cylinder 1

 KH70067  Seal Kit. Down Pressure Cylinder 1
37  KH30056  Cutter Motor 1
38  KH20236  Front Anti Slip Valve 1
39  KH40104  Oil Cooler - Current on Serial # 67, 74 & 78 and up 1

 KH40062  Oil Cooler - Non Current 1
 KH40092  Oil Cooler - Non Current 1

40  KH30054  Drive Motor - Front 2
41  B500020  Steering Cylinder Assembly 1

 KH70121  Seal Kit. Steering Cylinder 1
 KH70124  Sensor. Steering Cylinder 1

42  B500047  Ski Cylinder 1
 KH70133  Seal Kit. Ski Cylinder 1

43  KH30027  Cut-Off Motor 1
44  KH20294  Auto Steer Priority Valve - Current from Serial # 36 1
45  KH20313  Auto Steer Ski Valve - Current 1
46  KH20293  Steer Valve - Current 1

10-Feb-21 3-04



3-05

1

2

4

3

5

6

7

8
9

10

11

12

1415

16

18

19

20
21

22

23

24 25
26

27

28

29

30 31

32

13

17

33



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Main Frame - Hoses

1  B200056  Hose Assembly. Tee to Wall Cylinder 1
2  B200055  Hose Assembly. Wall Cylinder to Tee 1
3  B200052  Hose Assembly. Tee to 6 Bank Valves 1
4  B200051  Hose Assembly. 6 Bank Valves to Tee 1
5  B200057  Hose Assembly. 6 Bank Valves to Mast Cylinder 1
6  B200058  Hose Assembly. Mast Cylinder to 6 Bank Valves 1
7  B200064  Hose Assembly. 6 Bank Valves to Pallet Injector Motor 1
8  B200199  Hose Assembly. 6 Bank Valves to Motor Case Flushing Valve 1
9  B200063  Hose Assembly. 6 Bank Valves to Pallet Lift Cylinder 1
10  B200059  Hose Assembly. Counter Balance Valve to 6 Bank Valves 1
11  B200029  Hose Assembly. Counter Balance Valve to Tee 1
12  B200062  Hose Assembly. Pallet Lift Cylinder to 6 Bank Valves 1
13  B200125  Hose Assembly. P2 Pump to 8 Bank Valves 1
14  B200065  Hose Assembly. Pallet Injector Motor to 6 Bank Valves 1
15  B200176  Hose Assembly. 6 Bank Valves to Lower R.H. Manifold 1
16  B200066  Hose Assembly. Tee to 6 Bank Valves 1
17  B200016  Hose Assembly. 7 Bank Valves to P3 Pump 1
18  B200164  Hose Assembly. Lower R.H. Manifold to Tee 1
19  B200066  Hose Assembly. 8 Bank Valves to 6 Bank Valves 1
20  B200019  Hose Assembly. P2 Pump to 8 Bank Valves 1
21  B200024  Hose Assembly. P1 Pump to Loop Flushing Valve 1
22  B200021  Hose Assembly. P3 Pump to 7 Bank Valves 1
23  B200168  Hose Assembly. Auto-Steer Valve Block to Tee 1
24  B200171  Hose Assembly. Case Drain Tee to Upper R.H. Manifold 1
25  B200172  Hose Assembly. P1 Pump to Upper R.H. Manifold 1
26  B200200  Hose Assembly. Upper R.H. Manifold to Front Bulkhead Filters 1
27  B200078  Hose Assembly. Tee to Filters 1
28  B200158  Hose Assembly. P3 Pump to Oil Tank 1
29  B200157  Hose Assembly. Oil Tank to P2 Pump 1
30  B200159  Hose Assembly. Oil Tank to P1 Pump 1
31  B200077  Hose Assembly. Filters to Oil Tank 1
32  B200162  Hose Assembly. Oil Cooler to Oil Tank 1
33  B200060  Hose Assembly. Motor Case Flushing Valve to Counter Balance Valve 1

3-06



3-07

1

13

2

45

6

8

6

7

2

6

7

8 610
11

12

1314

15

16

17

18
19

20

21

22 23

24
25

26 27
28

635

31

29

30

3332 34

37

39

40
41

42

43
44

4645

472949

50
51
52
53

54

55
29

57
58 50 51

55

59

48 29 56

38

38 36

9



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Main Frame - Fittings

1  6-6-6-070220  Fitting. 3/8 Striaght Thread O-Ring 90 Deg. Elbow 2
2  6-8-070120  Fitting. 3/8 Striaght Thread O-Ring 2
3  6-6-070433  Fitting. No.6 Swivel Nut Branch Tee 1
4  6-10-070120  Fitting. 3/8 Straight Thread O-Ring 1
5  6-6-6-070429  Fitting. 3/4 Striaght Thread O-Ring Run Tee 2
6  8-8-070220  Fitting. 1/2 Striaght Thread O-Ring 90 Deg. Elbow 5
7  8-8-070181  Fitting. 1
8  4-4-070220  Fitting. 1/4 Striaght Thread O-Ring 90 Deg. Elbow 2
9
10
11  8-10-070220  Fitting. 1/2 Striaght Thread O-Ring 90 Deg. Elbow 1
12  8-10-070120  Fitting. 1/2 Straight Thread O-Ring 1
13
14  12-12-070320  Fitting. 3/4 Striaght Thread O-Ring 45 Deg. Elbow 1
15  8-8-070120  Fitting. 1/2 Straight Thread O-Ring 2
16  8-090109A  Plug. 1/2 Straight Thread O-Ring Hex Head 1
17  16-12-070120  Fitting. 1 in. Straight Thread O-Ring 1
18
19  6-6-6-070429  Fitting. 3/4 Striaght Thread O-Ring Run Tee 1
20  KH00168  Fitting. 1
21  20-20-20-070401  Fitting. 1
22
23
24
25
26
27  
28
29  KH00133 2
30  KH100310 1
31  KH00311 2
32  KH00173 1
33  KH00186 2
34  KH00333 1
35  8-8-070221  Fitting. 1/2 Swivel Nut 90 Deg. Elbow 1
36
37  8-8-520120  Fitting. 1/2 Standard Thread O-Ring 1
38  20-16-430292  Fitting. 1 1/4 Beaded Tube Hose End 90 Deg. 2
39  6-4-070120  Fitting. 3/8 Straight Thread O-Ring 1
40  6-4-070220  Fitting. 3/8 Straight Thread O-Ring 90 deg. Elbow 1
41  8-6-520220  Fitting. 1
42  8-6-520120  Fitting. 1
43  16-12-070220  Fitting. 1 in. Straight Thread O-Ring 90 Deg. Elbow 1
44  KH00333 1
45  10-10-070220  Fitting. 5/8 Straight Thread O-Ring 90 Deg. Elbow 1
46  10-10-10-070432  Fitting. 1
47  KH00329 1
48  KH00328 1
49  KH00169 1
50  KH00325 3
51  KH00106 3

3-08



3-09

1

13

2

45

6

8

6

7

2

6

7

8 610
11

12

1314

15

16

17

18
19

20

21

22 23

24
25

26 27
28

635

31

29

30

3332 34

37

39

40
41

42

43
44

4645

472949

50
51
52
53

54

55
29

57
58 50 51

55

59

48 29 56

38

38 36

9



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Main Frame - Fittings

52  20-16-070123  Fitting. 2
53  16-16-16-070432  Fitting. 2
54  12-16-070220  Fitting. 3/4 Straight Thread O-Ring 90 Deg. Elbow 1
55  KH00105  2
56  KH00164
57  KH00108  1
58  KH00324  1
59  KH00103 1

3-10



3-11

1

2

3
4

5

6

8

7

9

10

11

12

13

14

15

15

16

17

18

19

20

2122



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Main Conveyor - Hoses

1  B200010  Hose Assembly. 8 Bank Valves to Index Conveyor Motor 1
2  B200030  Hose Assembly. Index Conveyor Motor to 8 Bank Valves 1
3  B200011  Hose Assembly. Conveyor Motor to 8 Bank Valves 1
4  B200027  Hose Assembly. 1
5  B200020  Hose Assembly. 8 Bank Valves to Warm up Valve 1
6  B200025  Hose Assembly. 8 Bank Valves to Index Conveyor Tee 1
7  B200026  Hose Assembly. Index Conveyor Tee to 8 Bank Valves 1
8  B200116  Hose Assembly. Bulkhead to 8 Bank Valves 1
9  B200195  Hose Assembly. Bulkhead to 8 Bank Valves 1
10  B200112  Hose Assembly. Conveyor Lift Cylinder to 8 Bank Valves 1
11  B200117  Hose Assembly. 8 Bank Valves to Bulkhead 1
12  B200028  Hose Assembly. 1
13  B200027  Hose Assembly. 1
14  B200194  Hose Assembly. 8 Bank Valves to Conveyor Lift Cylinder 1
15  B200122  Hose Assembly. 8 Bank Valves to Bulkhead 1
16  B200121  Hose Assembly. Bulkhead to 8 Bank Valves 1
17  B200120  Hose Assembly. Bulkhead to 8 Bank Valves 1
18  B200118  Hose Assembly. 8 Bank Valves to Bulkhead 1
19  B200191  Hose Assembly. Squence Valve to Lower R.H. Manifold 1
20  B200015  Hose Assembly. Warm-up Valve to Lower R.H. Manifold 1
21  B200193  Hose Assembly. Tee to Flap Roll Positioner Cylinder 1
22  B200191  Hose Assembly. Flap Roll Positioner Cylinder to Squence Valve 1

3-12



3-13

1

1

1

2

2

2

3

3

3

4
4

4

5

6

7

7

8
9

10

11

12

13

13

14

15

10

16

17

16

17

18

18

19

19

19

19

20

20



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Main Conveyor - Fittings

1  4-4-070601  Fitting. 1/4 Bulkhead Union 4
2  8-8-070601  Fitting. 1/2 Bulkhead Union 6
3  8-10-070220  Fitting. 1/2 Striaght Thread O-Ring 90 Deg. Elbow 4
4  8-8-070120  Fitting. 1/2 Straight Thread O-Ring 3
5  8-8-070181  Fitting. 1
6  6-4-070220  Fitting. 3/8 Striaght Thread O-Ring 90 Deg. Elbow 5
7  6-6-6-070432  Fitting. 3/8 Swivel Nut Run Tee 2
8  6-070701  Fitting. 3/8 Bulkhead Union 2
9  6-6-070220  Fitting. 3/8 Striaght Thread O-Ring 90 Deg. Elbow 2
10  8-6-070220  Fitting. 1/2 Striaght Thread O-Ring Elbow 3
11  8-8-8-070424  Fitting. 1/2 Male Tee Run 1
12  4-6-070220  Fitting. 1/4 Striaght Thread O-Ring 90 Deg. Elbow 2
13  4-6-070120  Fitting. 1/4 Straight Thread O-Ring 2
14  4-4-070120  Fitting. 1/4 Straight Thread O-Ring 2
15  8-8-070222  Fitting. 1
16  8-8-8-070408  Fitting. 2
17  8-4-070103  Fitting. 2
18  KH00111  Fitting. 2
19  8-10-070120  Fitting. 1/2 Straight Thread O-Ring 6
20  6-4-070120  Fitting. 3/8 Striaght Thread O-Ring 2

3-14



3-15

1

2

3

4

5

6

8

7



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Drive System - Hoses

1  B200139  Hose Assembly. Drive Motor to Tee 1
2  B200076  Hose Assembly. Shift Valve to Front Anti-Slip Valve 1
3  B200104  Hose Assembly. Front Anti-Slip Valve to Tank 1
4  B200128  Hose Assembly. Drive Motor to Tee 1
5  B200144  Hose Assembly. Drive Motor to Front Anti-Slip Valve 1
6  B200146  Hose Assembly. Drive Motor to Front Anti-Slip Valve 1
7  B200138  Hose Assembly. Drive Motor to Tee 1
8  B200141  Hose Assembly. Drive Motor to Tee 1

3-16



3-17

1 1
1

2
2

2

2

3

3

4

4

5
6

7

8

910

5

8
10

6

6

11
11



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Drive System - Fittings

1  12-12-520320  Fitting. 4
2  8-8-070120  Fitting. 1/2 Straight Thread O-Ring 4
3  4-4-070120  Fitting. 1/4 Straight Thread O-Ring 2
4  4-6-070220  Fitting. 1/4 Straight Thread O-Ring 90 Deg. Elbow 2
5  4-6-070120  Fitting. 1/4 Straight Thread O-Ring 2
6 10-12-520220  Fitting. 5/8 Tube to No.12 O-Ring 3
7 10-12-520120  Fitting. 5/8 Straight Thread O-Ring 1
8  6-6-070120  Fitting. 3/8 Straight Thread O-Ring 2
9  KH00161 1

10  KH00158 2
11 10-12-520320  Fitting. 5/8 Tube to No.12 O-Ring 45 Deg. Elbow 4

 

3-18



3-19

1
2

3

4

5

6

7

89

10

11

12

13
14

15

16

17

18

20

21

19

22 23

24

25

26

27

28



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Robotic Arm - Hoses

1  B200100  Hose Assembly. 7 Bank Valves to Arm Filter 1
2  B200155  Hose Assembly. Arm Filter to Tank 1
3  B200124  Hose Assembly. Arm Slide Motor to 7 Bank Valves 1
4  B200123  Hose Assembly. 7 Bank Valves to Arm Slide Motor 1
5  B200079  Hose Assembly. 7 Bank Valves to Arm Carriage Bulkhead 1
6  B200083  Hose Assembly. 7 Bank Valves to Arm Carriage Bulkhead 1
7  B200085  Hose Assembly. 7 Bank Valves to Arm Carriage Bulkhead 1
8  B200088  Hose Assembly. 7 Bank Valves to Arm Carriage Bulkhead 1
9  B200090  Hose Assembly. 7 Bank Valves to Arm Carriage Bulkhead 1
10  B200089  Hose Assembly. Arm Carriage Bulkhead to 7 Bank Valves 1
11  B200087  Hose Assembly. Arm Carriage Bulkhead to 7 Bank Valves 1
12  B200086  Hose Assembly. Arm Carriage Bulkhead to 7 Bank Valves 1
13  B200084  Hose Assembly. Arm Carriage Bulkhead to 7 Bank Valves 1
14  B200080  Hose Assembly. Arm Carriage Bulkhead to 7 Bank Valves 1
15  B200147  Hose Assembly. Fitting to Lift Cylindar Counter Balance Valve 1
16  B200175  Hose Assembly. Fitting to Reach Cylindar Counter Balance Valve 1
17  B200181  Hose Assembly. Arm Top Bulkhead to Single Grip Cylindar 1
18  B200007  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
19  B200002  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
20  B200005  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
21  B200008  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
22  B200001  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
23  B200003  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
24  B200004  Hose Assembly. Arm Carriage Bulkhead to Arm Top Bulkhead 1
25  B200125  Hose Assembly. Arm Carriage Bulkhead to Lift Cylindar Counter Balance 1

3-20



3-21

1
1

2

2

3

4

5

5

6

5

5
5

5

5

5 77

7 7



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic System - Robotic Arm - Fittings

1  6-6-070220  Fitting. 3/8 Striaght Thread O-Ring 90 Deg. Elbow 2
2  8-8-070181  Fitting. 1/2 2
3  8-8-070120  Fitting. 1/2 Straight Thread O-Ring 1
4  8-8-070220  Fitting. 1/2 Straight Thread O-Ring 90 Deg. Elbow 1
5  8-10-070120  Fitting. 1/2 Straight Thread O-Ring 12
6  16-12-070220  Fitting. 1 in. Straight Thread O-Ring 90 Deg. Elbow 2
7  6-10-070120  Fitting. 3/8 Straight Thread O-Ring 4

3-22



3-23

61

11
9

52
12
81

53

51

41
01

91
22

23

43

83

73
62
71

213142
82

63
03

3
1

2

33
6

13

5 0378

02
32
72

14
04
44
34
24

4

9243

73



3-24

Brouwer 4000 Sod Harvester
Hydraulic Tank Assembly

16/09/2019

.ONTRAP .YT NQ OITPIRCSED

1 022070-61-61 1 °09GNIR-ODAERHTTHGIARTS-GNITTIF
NIWT-ERALF)CIJ(°73EAS-WOBLE

2 292034-02-02 1 ESOHEBUTDEDAEB-4/11X4/11GNITTIF
°09DNE

3 292034-42-42 1 OTDAERHTTHGIARTSEAS°09-GNITTIF
)GNITTIFWOLF(DAEBESOH

4 826431 R14 OSNESERUTAREPMET
5 234070-6-6- E16 ETNURTUNLEVIWS--EBUT6.ON
6 021070-21-8 1 GNIR-ODRHTTHGIARTS2/1GNITTIF

ROTCENNOC
7 022070-6- W18 OBLEº09GNIR-OTHGIARTS2/1GNITTIF
8 924070-8-8- '18 T'HCNARBLEVIWSCIJ8.ON
9 731001 K2A NATCILUARDYHREVOCSSECCA
01 241001 E2A GNALFYRADNOCESTEKSAG
11 341001 R2A EVOCSSECCATEKSAG
21 993011 P1B ACEGNALFRELLIF
31 004011 R1B ELLIFTNORFTEKSAG
41 070003 T1B ROP42#EGNALFNRUTER
51 170003 T1B ROP02#EGNALFNRUTER
61 013003 1B HYDRAULIC TANK WELDMENT 6 MOUNTS - CURRENT FROM S/N 101

71 404040 86F RG.GL05.0xCNU4/1DHXEH-TLOB
81 604040F 2 83 rG4/3xCNU4/1TLOB
91 216040 88F rG4/11xCNU8/3-TLOB

147040 8 - NON CURRENT UP TO S/N 1008F rG2/11xCNU61/7-TLOB
12 004013F 2 K3 COL4/1-REHSAW
22 006013 88F /3-REHSAWKCOL
32 807013F 8 8.RG61/7-REHSAWKCOL
42 002023 06F 1#-REHSAW
52 004023F 2 43 /1-REHSAW
62 004033 R6F EHSAWTALFEAS4/1
72 807033 88F rGREHSAWTALFEAS61/7
82 402075 L6F TSTS.GL05.0x23-01LIHPDHNAP
92 63000H G2K ULPCITENGAM42#EASXEH-GULP
03 60100H 22K 6EDOCTIKEGNALFEAS.NI4/11-EGNALF
13 33100H 01K 0.2-16EDOCEGNALFTILPS
23 37100HK 1 BRABESOH02#OT02#16EDOC-GNITTIF

THGIARTS
33 77100H 51K 2.1-00.1GNIHSUB-GNITTIF
43 01300HK 1 BRABESOHOT°09EGNALFTILPS-GNITTFIF

23EZIS
53 11300HK 1 BRABESOHOT°09LEVIWSPPSB-GNITTIF

84EZIS
63 33300H 91K 6EDOCOTBRABESOH°09-GNITTIF
73 31001H L1K ACIRTCELE/WROTACIDNILEVELDIULF
83 50104H D1K ELGNARELLIFCILUARDYH
93 500005B-01000L L1K 214-VXXERDYH-LIOCILUARDYH

METI
.ON

1B310060 HYDRAULIC TANK WELDMENT - NON CURRENT UP TO S/N 100

40 6B100147 FUEL TANK MOUNT WASHER - CURRENT FROM S/N 101

20 8F040712 BOLT - 7/16 UNC x 1 1/4 Gr 8 - CURRENT FROM S/N 101

41 6F040624 HEX BOLT 3/8-16 UNC x 2 1/2 LG - CURRENT FROM S/N 101
42 6F210600 HEX LOCK NUT 3/8-16 UNC - CURRENT FROM S/N 101
43 6F320600 FLAT WASHER 3/8 - CURRENT FROM S/N 101
44 6KM71012 RUBBER MOUNT - FUEL TANK - CURRENT FROM S/N 101



3-25

IMPORTANT
When replacing a spool:
Check that the manufacturer’s part
number etched into the spool 
is the same on BOTH SPOOLS.

157B
9754

MANUFACTURER’S
PART NUMBER

T P

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

6 BANK PVG. VALVE

Mast Cylinder

Wall Cylinders

Pallet Wall Motor

Pallet Dispenser Lift Cylinder

Pallet Dispenser Cylinder

Oil Cooler Motor

1

18

19

4

6

7

1
2

3
4

5
6

T P

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

B

A1 2 3 4

7 BANK PVG. VALVE

Squeeze Cylinder

Multi Grip Cylinder

Single Grip Cylinder

Gripper Head - Rotate

Arm Reach Cylinder

Arm Lift Cylinder

Arm Motor

2

18

19

4

5

6

7

1
2

3
4

5
6

7

T P

B

A1 2 3 4

B

A1 2 3 4

B

A

B

A1 2 3 4

B

A1 2 3 4

1
2

3
4

5

B

A1 2 3 4

A

B

1 2 3 4

6
7

8 B

8 BANK PVG. VALVE

Index Conveyor Motor

Main Conveyor Motor (6A Capped)

Cut-Off Motor

Cutter Motor

Roll Eject Motor

Depth Cylinder

Main Conveyor Lift Cylinder

4

5

6

7

Down Pressure Cylinder 6

3



ITEM
NO.  PART NO. DESCRIPTION QTY

 Brouwer 4000 Sod Harvester
 Hydraulic PVG Valves

1  KH20240  6-Bank Valve Block 1
2  KH20239  7-Bank Valve Block 1
3  KH20241  8-Bank Valve Block 1

02-May-17 3-26



3-27

Brouwer 4000 Sod Harvester
Filters

CAT Tier III engines, up to and including serial #56
O.NTRAP .YT NQ OITPIRCSED

1KD40056 AIR FILTER PRIMARY - CAT 4.4TA - CAT 206-5234
1KD40057 AIR FILTER - SECONDARY - CAT 4.4TA  - CAT 206-5235
1KD40058 OIL FILTER - CAT 4.4TA - CAT 7W-2326
1KD40059 FUEL FILTER - CAT 4.4TA - CAT 299-8229
1KD40060 WATER SEPARATOR - CAT 4.4TA - CAT 308-7298

CAT Tier III engines, from serial #57
O.NTRAP .YT NQ OITPIRCSED

1KD40056 AIR FILTER PRIMARY - CAT 4.4TA - CAT 206-5234
1KD40057 AIR FILTER - SECONDARY - CAT 4.4TA  - CAT 206-5235
1KD40058 OIL FILTER - CAT 4.4TA - CAT 7W-2326
1KD40099 FUEL FILTER - CAT 4.4TA - CAT 360-8958
1KD40100 WATER SEPARATOR ELEMENT - CAT 4.4TA - CAT 439-5037

CAT Tier IV engines
O.NTRAP .YT NQ OITPIRCSED

1KD40056 AIR FILTER PRIMARY - CAT 4.4TA - CAT 206-5234
1KD40057 AIR FILTER - SECONDARY - CAT 4.4TA  - CAT 206-5235
1KD40058 OIL FILTER - CAT 4.4TA - CAT 7W-2326
1KD40099 FUEL FILTER - CAT 4.4TA - CAT 360-8958
1KD40101 WATER SEPARATOR ELEMENT - CAT 4.4TA - CAT 479-4133



SECTION 4  AUTO-STEER 
 
 
Auto-Steer Assembly         4-01 
 
 
 


